396

COMPACT TRACTORS
220-S/N 9734870 & After
222-S/N 9736998 & After
224-S/N 9738335 & After
444-S/N 9739739 & After
Parts Catalog A1375




~

S - PARTS Parts Catalog No. A1375
L CATALOG For Model __220-222-224-444
REVISION Compact Tractors
® [ ]
Revision No. 2
Remove and insert
the following revisions
TO PAGES:
5- 6 43 - 44
29 - 30 53 - 54
31-32 57 - 58
33-34 77-78
37-38 79-80

39-40

- &%Q

your

future reference.

TECHNICAL PUBLICATIONS DEPT,
OUTDOOR POWER EQUIPMENT DIV,

This @@vas been printed in loose leaf style to allow you to keep

gs current and up-to-date. insert these pages promptly
in their proper places. Remove and destroy the pages they repiace.
File this announcement in the beginning of the catalog as a record for

issued July 1982
Printer Rogers Publishing Co.
Qty. 1 500

J1Case

ATenneco Company

T



COMPACT TRACTORS

220-S/N 9734870 & After
222-S/N 9736998 & After
224-S/N 9738335 & After
444-S/N 9739739 & After

Parts Catalog A1375

5-81-0OP-2000

NOTE: This catalog replaces catalog
No. 1375 and all of its revisions.

J | Case

A Tenneco Company -m

OPE Division

Technical Publications

119 S. First Street
Printed in U.S.A Winneconne, Wis. 54986






CASE 220, 222, 224 AND 444 COMPACT TRACTORS

TRACTOR MODEL AND
SERIAL NUMBER

TRACTOR MODEL DESIGNATIONS @%@\IE MODEL DESIGNATIONS
L

LS
@\ K-241-AS C24784

220 TRACTOR SPEC. PF46746D

(DN
S Q>
K-301-AS C24785
222 TRACTOR %\\’\ SPEC. PF47612D

SPEC. PF60324D

N
PR IR @}) K-321-AS C24786

PPV, %\Q K-321-AS C24786

SPEC. PF60324D
@U

When using this catalog, notice the reference to
serial numbers of various components noted here and
SERIAL NUMBERS listed in the ‘“‘description’”” copy. By referring to

correct serial numbers, proper parts identification
will be assured.




GENERAL INFORMATION

Indexes Orders e
This parts Catalog is arranged for easy identification of Orders should plainly specify correct part number, full
Genuine CASE Service Parts. An alphabetical index is description, quantity required, machine model and engine
provided at the front of this Catalog to locate the major model, machine and engine serial numbers, method of
groups or assemblies. A numerical index at the rear of the shipment and shipping address.
Catalog gives the part numbers and the pages on which
they are described.
Changes
When changes to the machine make it necessary,
Hlustrations revised pages for this book will be issued. The revised
pages will be issued with the same page number as those
All parts are illustrated in ‘'Exploded Views" which they replace and the "issue’’ number and date will be
show the individual parts in their normal relationship to advanced.
each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the “‘Refer- It is imperative that revised Parts Book pages be in-
ence Number” column and are followed by the part serted into their respective Parts Books as soon as received.
number, description and gquantity required. Failure to do so will to confusion and defeat the
purpose of the book
S
Indented Descri

Indented parts in the descriptive list are a part of the precedin y or sub-assembly.

The quantity shown in the “Number Required” column i urmber of parts used on a machine except where parts are —
indented in descriptive list. In this case the quantity s the number required for the preceding assembly or sub-
assembly.

0\@

REF.  PARTNO. \HON REQ'D

A 55159 CYLIN QY -rear StEEMNG + o v v v v v v vt e m e 1
28 A 56208 TASSY -rearcylinder .. ..o oottt s 1
29 A 55956 PLUG - adjusting, SOCKEt @SSy . « + o v v v v v o v v m it ae s 1
30 A 55957 % SEAT -socketball . . .o vttt e e e 2
31 A 56210 @ SPRING - SOCKEE « « o« v e v ee e e e e m e e 1
32 A 5620@ SEAT -SOCKET SPING. « o v v v e e e ittt e e e e s e e 1
33 G 45175 CLAMP ASSY -50CKET ESSY - « o v vt i e ie e e e s 1

16- 836 BOLT -1/2" x2-1/4" NF. ReX. .« v oo vttt ee e e e 1
34 132- 104 PIN - cotter, 3/168"7 X 3/ o it et e i e 1
356 A 55889 STUD - ball, socket & cylinder . . .. ..ot i 2
36 13- 410 BOLT -1/4" x5/8 ' N.C.,heX. . . v v i i it it it 4
37 92- 4 LOCKWASHER - 1/4" SAE .+ .« et it i e e e e e e o s 4

Terms “Right Hand’* and “’Left Hand"”

“Right Hand" and *'Left Hand" sides of this machine are determined by standing at the rear of the unit and facirlg in the
direction of forward travel.



ALPHABETICAL INDEX

ENGINE SECTION

220 224 220 224
222 444 222 444
Page Page
AirCleaner . . ............ B b Filter, Breather........... 7 e 9
Battery . ....coocvvnnon... 59 e 59 Flywheel................ 17-19 . 21
Breaker Contacts. . . ....... 63 ... 63 Fuel Pump .............. 25 . 25
Breather, Crankcase ....... 7 e 9 Fuel Strainer. . ........... 25 25
Camshaft................ 7 e 9 Fuel System .. ........... 25 25
Carburetor . ............. 25-27 . 25-27 Gasket Kits. . . ........... 23 23
Connecting Rod .......... 1113 o 15 Governor. . ..vovevenn .. 29 ... 29
Crankshaft .............. 1113 . e 15 Muffler .. ............... B 5
Cylinder Biock . .......... 17-19 .. 21 Shields. ............ 51 o 51
Cylinder Head. . .......... 1719 . 21 OilPan.................17-19  ............ 21
Electrical System ......... 5963 ...l 59-63 Piston ....oovvveee  N11-13 Lt 15
Engine Block & PTO Clutch. ...... (XN N81-33  ............ 31-33
Attaching Parts ... ... 1719 ... 21 Spark Plug. ... .. 200 Y- B9 ...l 59
Exchanger, Heat.......... 49 ... 49 Starter...... , =\.J)).--- 5/ ... 57
Exhaust System . ......... B 5 Tank, Fuel .. \\..ON—..... 26 ............ 25
Fam. ..o i 33 .. 33 Throttie\DNekage—~....... 29 ............ 29
Valves : NN\ T 9
BA IC@SEC“ON
Axle, Front. ... ... ... ...t ; _ 39 L7 Holding Valve ... .ot 838
Axle, Rear. . ... ... ... . i, \ ... 47 L9 Hoiding Valve . ... .. . oo 838
Baffles & Shrouds .. ............ . ....... 25 L11 Counterweight Kit  ..................... 838
Brakes...........oocvie o % --------- 43 L19 Flow Control Valve Kit . .........oveennn. 83
g"”tm"sr’ee" """""""" --------- 55 L T 83D
Efecci':iéa'l PRI O & 2R _gg MO Holding VaIVE  « e eneeeanoeeeaeeen 838
ystem. ... e 59 Models K8 & K10 Wheel Weights. .. ............ .. 67
Fenders..........ooooeiii 37 Model H26 Three Point Hitch .. ..o 71
grgme """""""""""""""""""" 35 Model F27 Three Point Hitch Adapter ............ 73
H:t"c'ﬁ """""""""""""""""""""""""" 22 Model J22 & J24 Sleeve Hitch. . . ....oooeeenn... 75
Hood 35 Model H13 Weight Box‘ ........................ 77
Hydra.u.li.c; """""""""""""""""" 49 Model K18 Counterweight Brackets .. ............ 77
S Model J30 Hydraulic Lift . .............. oot 69
Coupling, Pump Drive . ..... ... .o e 49-51 . 29
Hoses, Lines & Fittings. . . ............ ..., 49 Mounts, Engine........coonnverreneee 5
Motor, Hydraulic Drive « ... ooveeeeeenns 4955 Mounts, Heat Exchanger .. ............ ... e 7
PUMD « « v v e e oot 4951 PTO Clutch . PR LR 31-33
Valve, Control . . ..o 49-53 Seat, .Operator Sev v 37
Valve, Control Linkage . .. ....ovvvreeeen.. 55 Stgerung Wheel & Gear. . v vviie oo 11
Implement Lift Lever ... ... ... .. v 45 Tail Lamp . .ooovneeeee e 63
INStUMENTS . . o ot ettt et et an s e 59 $00|s?nc:§s:c;n. """"""""""""""""" 2;
: ran 7 DT
J17 HydraulicPTO .. .. ... i 79-81 Wheels, Front & REar « . ... veeennneeneeens 43






REF, PART NO.
1 KO 237895
2 NSS
3 NSS
4 KO 237423
5 129- 409
6 KO 275341
7 A 70090
8 177- 94
9 193- 6
10 KO 237421
c 26063
2 c 22747
3 NSS
4 111 256
5 192- 20
6 129- 102
7 61- 512
8 o 10372
9 o 26062
10 C 22889
1 214- 272
12 c 22819
13 c 26058
14 c 22860
15 H 315176
16 129- 102

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

AIR CLEANER

DESCRIPTION

AIR CLEANER ASSEMBLY . . ... ittt i e e et i e e
COVER - air cleaner (order KO23789%) ................
BASE - air cleaner (order KO237895) .. ................
GASKET -cover, aircleaner . ... ......ciuiiiieerrunnn

NUT -wing 1/4" N.C. .. ... . . i e e iee e

GASKET -airhorn. .. .o et i e e et e e e et e e

ELEMENT -aircleaner . . . . .. ... ..ttt ittt enennn

SCREW - fillister head 10-32 x5/16". . . . . ... i

LOCKWASHER -ext. tooth .. ... ittt i iene s

PRE-CLEANER. . . .. .. .. . . e iee ..

EXHAUST SYSTEM

MUFFLER ASSEMBLY - exhaust {includes ite , 10,13 and 14

banded together) . ............ NN\ cc e
PIPE - engine exhaust - - . . .« oo o v i n L) NN v e

CLAMP ASSEMBLY - muffier (use H31
BOLT -5/16" x 1-1/4" round hea

LOCKWASHER -5/16". . , Q- - N\~ b)e e oo oot
NUT - 56/16" N.C. hex. . .. Xo ...................

BOLT - 5/16" x 5/8" socket
GASKET - exhaust. ...

WRAPPER - muffler . % .........................
COVER -mufflerend N\ . & . . o o oo i e e i e e
CLAMP - muffler permounting . .................
BRACKET - m ) {1 7+
INSULATI er

July 1982

O N B N R R e e

N et o= = 2 ) =2 =2 @ N =






o)
m
m

O OO~NOTO S WN -

UK QY

14
15
16
17
18
19
20
21
22
23
24
25
26
26
27
28

37
38
39
40
41
42
43
44
45
46
47
48
49
49
50
51

PART NO.

129- 409
92- 4
KO 275220
KO 275143
KO 231032
KO 235048
KO 235118
KO 235117
KO 235047
KO 235631
KO 275144

KO
KO
KO
KO
KO

236826
235008
230170
235007-S
235011
KO 235010
KO 230011
C 24884
KOD 235327
NSS

NSS

C 25043
KO 275066
KO 275067
KO 235053
A 34346

KO 235826
KO 235008
KO
KO
KO
KO
KO
C 24884
KOD 235327
NSS
NSS
C 25043
KO 275066
KO 275067
KO 2350563
v 34346

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

220 AND 222 CRANKCASE BREATHER

NUT - 1/4" NC hex
LOCKWASHER - 1/4"

DESCRIPTION

STUD -valve Cover. . . . it et e e et e e e e e e e
COVER -valve. .
SEAL - breather.
GASKET -breather plate. . . . ... .. . i e e
FILTER -breather . . . . . .. . . . i i ettt e e e e en s
BAFFLE -breather. . . .. . ittt i e et i e e e e
REED - breather.
PLATE - breather
GASKET -valve COVEr. . . v vttt s i e et i et e e e e e e e e e

220 CAMSHAFT AND VALVES

VALVE - exhaust
VALVE - intake.

INSERT - exhaust valve seat

GUIDE - valve . .

SEAT -valvespring. . . ... .........

SPRING - valve .

RETAINER -valve spring . .. .4 . . .
KIT - valve retainer {includes b&\klve

LIFTER ASSEMBLY ... ..

ﬁ%@

LIFTER - valve

SCREW - tappet adjustipgi; ...........................

2 CAMSHAFT AND VALVES

E - exhaust
ALVE - intake

2 .,;: )
S

SERT -exhaustvalveseat. . . . .. ... i i it i i i e

GUIDE - valve . .
SEAT -valve spring. . . . . o .o i e e
SPRING - valve .
RETAINER - valve spring
KIT - valve retainer (includes both halves}
LIFTER ASSEMBLY
SCREW - tappet adjusting
LIFTER - valve
CAMSHAFT ASSEMBLY

SPACER -camshaft, .005" . . . .. .. .. . e
SPACER - camshaft, 010" . . .. . oot i e e

PIN - camshaft

SPRING - actuating

cCC
N S N N N N N N

c C
S LM PE =SS mRNNNNNR = -

- e e e e e el

May 1981

REQ'D






X
m
m

S O QONOOGHRWN=

- -

14
15
16
17
18
19
20
21
22
23
24
25
26
27
27
28

PART NO. DESCRIPTION

129- 409 NUT-1/4" NChex .. .. ... . ittt
92- 4 LOCKWASHER - 1/4” . . ... i i it i iieennn
KO 275220 STUD -valvecover ... ...t iiiiiiii it ennraeeennnn
KO 275143 COVER -valve, . . ..t i i i i et e e s e e v neee e
KO 231032 SEAL -breather. . . .. i v i vttt i ittt e et e e
KO 235048 GASKET -breatherplate . .......0v i,
KO 235118 FILTER-breather . . ... ... ... ittt it nnnenns
KO 235117 BAFFLE -breather. . ... .......¢0 i
KO 235047 REED -breather . ... .. ... ...ttt ennennn
KO 235631 PLATE -breather. . . ... .. ...ttt nnns
KO 275144 GASKET -valve COVer. . . . ... ittt ittt e e

KO
KO
KO
KO
KO
KO
KO

KOD
NSS
NSS

KO
KO
KO

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

224 AND 444 CRANKCASE BREATHER

224 AND 444 CAMSHAFT AND VALVES

237672 VALVE -exhaust. « « c v v vt e e ittt te et me e anaeennns
2355682 VALVE -intake ... -« vttt nn..
230170 INSERT - exhaust valveseat. . . . ... .. ..
235007-S GUIDE-valve .+ v v vt ciei v iee s
235011 SEAT -valvespring. - -+« -+ o oo ot
235168 SPRING-valve - -+« v v v v v v e v AN
230020 ROTATOR - valve (Furnished ifpairs\onl
24884 KIT - valve retainer (includes b Ives

......................

235327 LIFTER ASSEMBLY .. .. D
SCREW - tappet adjus@; @ ....................

LIFTER -valve . . .
25043 CAMSHAFT ASSEMBLY &/ . . . oot i i i i e e i e e e e et
34346 SPRING - actua@ .........................
275066 SPACER - cam e e e e e e ettt e

275067 SPACER - 10 . e
235053 PIN - @ ............................

N
&
e§
P

Printed in U.S.A.

........

R U N S

_.;>>—A—l—-dNI\)I\)M|\JN—'—'—‘

-

May 1981



—



CASE 220, 222, 224 AND 444 COMPACT TRACTORS 1

220 CRANKSHAFT, PISTON — CONNECTING ROD

REF. PART NO. DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std.size) . .. .. ...... .. ... .. .. 1
2 KO 235287 RING SET - piston (For oversize,seeitem 16). . .. ... ... ........ 1
3 NSS RING - top compression . ... ... ... 1
4 NSS RING - 2nd compression (Includes expander) ... ............. 1
5 NSS RING - oil (Includesexpander). . ... ..................... 1
6 KOA 235611 PISTON ASSEMBLY (For oversize, seeitem 15) . . ... .. ......... 1
7 KO 235004 RETAINER -pistonpin . . . . ... .. i 2
8 NSS PIN-piston. . .............. F 1
9 NSS PISTON . . e, 1

10 KOA 235139 CONNECTING ROD ASSEMBLY {For undersize, see item 18). ... ... 1

11 KO 235003 WASHER -special .. ....... ... ... . .. 2

12 92- 6 LOCKWASHER. . .. ... e 2

13 NSS SCREW -capconnectingrod ... ..... ... ... .. .. ui.u... 2

14 NSS ROD -connecting. . . . v v v it ettt e e e e e 1

15 KOA 235569 PISTON ASSEMBLY - .0107 0versize . .. ... .o v v, 1

15 KOA 235571 PISTON ASSEMBLY - .020" 0versize ... ...vv v, 1

15 KOA 236616 PISTON ASSEMBLY - .030" OVErsSize . . . v v o oo e et ee e 1

15 KOA 2355667 PISTON ASSEMBLY -.003" oversize (or 35287 std. ring set) 1

16 KO 235288 RING SET - piston .010” oversize. . . .. N v vt e e e 1

16 KO 235289 RING SET - piston .020" oversize . . . .................... 1

16 KO 235290 RING SET - piston .030" oversize( =N/ « o o o v e e e e e e e 1

18 C 18101 CONNECTING ROD ASS LY “undersize. . .. ... ... .. ..., 1

19 R 16287 OIL SEAL - crankshaft rea&&e .......................... 1

20 40035 BEARING - crankshaft bai D 2

21 w 5063-S KEY -1/4" Sq. x 3/4" oupling) ........................ 1

22 KOB 236364 CRANKSHAFT. . % T e e e e e e e 1

23 H 61168 KEY - flat 3/16” 1 1-3/8" (Flywheel) . . . . ................ 1

24 C 18097 OIL SEAL -cra o o T 1

25 195- 541 WASHER - NN N7 S 1

26 131- 580 NUT - spesi enB/8 NF. . . ... . 1

QA
S

S
¢
@

Printed in U.S.A. . May 1981






0
m
m

OCOUNOTHWN =

PART NO.

NSS

KO 235889

NSS

NSS

NSS

KOA 235827

KO 235004

NSS

NSS

KOA 237344

KO 235003

92- 6

NSS

NSS

KOA 235865

KOA 235866

KOA 235867

KOA 235864

KO 235890

KO 235891

KO 235892

C 23135

R 16287
40035

W 5063-S

KOB 235949
H 61168
C 18097
195- 541
131- 580

Printed in U.S.A.

PISTON AND ROD ASSEMBLY (Std. size)
RING SET - piston (For oversize, see item 16)

DESCRIPTION

RING - top compression

RING - 2nd compression (Includes expander)
RING - oil {Includes expander)
PISTON ASSEMBLY (For oversize, see item 15)

RETAINER - piston pin

PIN - piston

PISTON

CONNECTING ROD ASSEMBLY (For undersize, see item 18)
WASHER - special
LOCKWASHER
SCREW - cap, connecting rod
ROD - connecting

PISTON ASSEMBLY - .

PISTON ASSEMBLY -.

PISTON ASSEMBLY -.

PISTON ASSEMBLY -.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

222 CRANKSHAFT, PISTON — CONNECTING ROD

................

RING SET - piston .010" oversize ......

RING SET - piston .020" oversize
RING SET - piston .030" oversize

OIL SEAL - crankshaft rear . . . .

CONNECTING ROD ASSEMBLY -'. '

BEARING - crankshaft ball ¢ . . .
KEY - 1/4" Sq. x 3/4" (Pu up
CRANKSHAFT......,

KEY - flat 3/16" x 3/16"

(Flywheel)

010" oversize
D207 OVEISIZE. . . v v vttt et et et e s nn e
030" oversize
003" oversize {order KO235889 std. ring set) . . ..

13

o
m
Q
o

e et et e i N B O A b e S e B B RNNNES A AN S oo

May 1981






D
m
m

ORNOOPWN =

224 AND 444 CRANKSHAFT, PISTON — CONNECTING ROD

PART NO.

NSS
KO 236763
NSS
NSS
NS5
KOA 237401
KO 235004
NSS
NSS
KOA 237344
KO 235003
92- 6
NSS
NSS
KOA 237403
Cc 26190
KOA 237405
KOA 237402
KO 236764
KO 236765
KO 236766
23135
16287
40035

25054
61168
18097
195- 541
131- 580

OT0Os IO

Printed in U.S.A.

5063-S

PISTON AND ROD ASSEMBLY (Std. size)
RING SET - piston {For oversize, see item 16)
RING - top compression
RING - 2nd compression {Includes expander)
RING - oil {Includes expander)
PISTON ASSEMBLY (For oversize, see item 15)
RETAINER - piston pin

PIN - piston

PISTON

CONNECTING ROD ASSEMBLY (For undersize, see item 18}
WASHER - special

DESCRIPTIO

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

N

LOCKWASHER - 3/8"

SCREW - cap, connecting rod
ROD - connecting
PISTON ASSEMBLY - .010" oversize
PISTON ASSEMBLY - .020" oversize
PISTON ASSEMBLY - .030" oversize

PISTON ASSEMBLY -.003" oversize (order KO236763 std. ring set) . . . .
RING SET - piston .010" oversize ........
RING SET - piston .020"” oversize .......

RING SET - piston .030"" oversize ....
CONNECTING ROD ASSEMBLY - .010°

O!L SEAL - crankshaft rear .

BEARING - crankshaft ball . ..

KEY - flat 3/16" x 3/16" x 1
OIL SEAL - crankshaft fr

KEY - 1/4" Sq. x 3/4” (Pump QoUslingo. . . . . . . .
CRANKSHAFT . .. ...... D
ywheel). . . ...

WASHER -5/8". ... (@)
NUT - special Marsden5/8

15

REQ'D

a3 3 e 3 A R) e a3 e et e e 3 2 RIRNIND = 2 R s s

May 1981



16




REF. PART NO. DESCRIPTION REQ'D
1 C 21814 SPACER -cylinderhead . . ... ...t s 6
2 KO 270158 BOLT -cylinderhead . .. ... oottt e 2
3 KO 270889 WASHER -cylinderhead. . . .. ..ottt i e 9
4 KO 236675 HEAD -cylinder. . . oo oo e e e e e 1
5 KO 237658 GASKET -head . . v v v ittt i e e e e e e e e e 1
7 o 24139 BLOCK ASSEMBLY - cylinder, short {Includes crankshaft, piston

assembly, ring set, crankshaft seals, rod assembly, camshaft

assembly, valves, bearings, plate and plate gasket, governor gear

assembly and cross shaft) {also includes gaskets). . .. ............. 1
9 KO 230170 INSERT - exhaust valve . « v v v vt o e e e et e e e e e e e et 1

10 KO 235007-S GUIDE -valve « o o oo e e it e e e e s e e et e e e 2

11 KO 235125-S SHAFT - stub, gOVEINOT . . . . it e it e e i et s 1

12 \Y 34418 BEARING - needle, governorshaft .. .............. .. ......... 1

13 41- 18 PLUG - BXPANSION & o v v v v v vt it e et s m et et e e e e e s 1

14 113 209 BOLT-3/8"x1-1/2” NChexplated. . . ........ ... 4

15 92- 6 LOCKWASHER - 3/8 " plated. . . . .« o ittt et e e e e s 17

16 KO 235025 GASKET -camshaft cover . . . . .. o ittt i e et e 1

17 KO 235026 COVER -camshaftgear. . ... ... ... . it 1

18 92. 4 LOCKWASHER - 1/4" plated. . . . .. ...... 4

19 13- 48 BOLT - 1/4” x 1/2"" NC plated 4

20 KO 235353 GASKET -oilpan. . .. ............ 1

21 C 24883 FLYWHEEL ASSEMBLY ............ 1

22 NSS RINGGEAR. ... ............ ~ N\ 1

23 C 22699 BASE -oilpan........... .\ 1

24 193 a9 LOCKWASHER - internal toothh )\ . . 4

25 182 541 SCREW - stator . ........., N\ 4

26 C 14399 PLUG - oil drain . . ..... . 1

27 R 16287 OIL SEAL - crankshaft reaw, 1

28 40035 BEARING - crankshaf g 2

29 KO 235757 GASKET - bearing BIate o -« « o v ettt it e i e 1

29 KO 235070 GASKET - shim, @ ..... UAR

30 205 27 PLUG - button o 1= 1

31 o 24290 PLATE - bearlie IR -« v o v vt e e e e ettt e e e et e s 1

32 Y 34427 B A . o o e e e e 1

C 24888 ?1;;. S SRIOT . oo e oo 1

33 113 207 T"NCoplated .. ..ottt e 4

34 C 18097 BAL “crankshaft front ... o oo 1

36 195 541 \\> sspecial, plated . ..o 1

37 131 580 Tspecial, Marsden . . .. L. 1

38 C 14953 MRS TICK ASSEMBLY . . . i it i it i e e et e e s 1

39 A 2736 O” RING -dipstick. . .+ o o oo i e i e e 1

42 KO 235 % STRAP - lFNG « - o o v v oot ettt et et e e 1

43 Cc 1 NIPPLE - 0il drain @Xtension. « v v v v v v v e vttt e mm e e e e 1

44 C GASKET -plug, oildrain. . . .. ... it i i i 1

45 221- 1 ELBOW - Street « & o v o v vttt et e et e e e e e 1

46 129 43 NUT -3/8 NCheX. Jam . . oottt it et e e i e e s et ie e e ns 6

47 129 103 NUT -3/8 NC hEX & vttt e ittt e ettt e e et e i as 6

48 KO 237277 STUD -cylinderhead . . ... ... ... i ittt 7

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 17

220 ENGINE BLOCK AND ATTACHING PARTS

May 1981



18




REF.

NORWN =

KO 230170 INSERT -exhaustvalve. . . ... .. it e e et e e e
KO 235007-S GUIDE -valve . . . oo i e e e e e e e e e
KO 235125-S SHAFT - stub, governor . . ... ... o
\ 34418 BEARING - needle, governorshaft .. . ...... ... ... ... ...........
a1- 18 PLUG - exXpansion. . .. v v v it it i et e e e e e
113- 209 BOLT -3/8"x1-1/2" NChexplated. .. .......... ... .......
92- 6 LOCKWASHER -3/8" plated. . . ... ..o it e e et 1
KO 235025 GASKET -camshaftcover . . ... .. ..t e it i e
KO 235026 COVER -camshaftgear. . .. ..........

92- 4 LOCKWASHER - 1/4" plated. . . . .. ..

13- 48 BOLT - 1/4"" x 1/2” NC plated

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 19

222 ENGINE BLOCK AND ATTACHING PARTS

PART NO. DESCRIPTION REQ'D
C 21814 SPACER -cylinderhead . . . . . .. .. . . i e e 6
KO 270158 BOLT -cylinder head 3/8" x 1-1/2”" NChex. .. .................. 2
KO 270889 WASHER -cylinderhead . ... ... . . . . 9
KO 237670 HEAD - cylinder . ... e e e e e 1
KO 237658 GASKET -head . ... .. . .. e i e e e 1
C 24141 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft, piston

assembly, ring set, crankshaft seals, rod assembly, camshaft
assembly, valves, bearings, plate and plate gasket, governor gear
assembly and cross shaft) (also includes gasketset) ..............

KO 235353 GASKET -oilpan. . .. .. ........
C 24883 FLYWHEEL ASSEMBLY.......
NSS RINGGEAR ..........
C 22699 BASE -oilpan........ 7
193- 99 LOCKWASHER - internal
182- 541 SCREW -stator. .......
C 14399 PLUG - oil drain .../~
R 16287 OI1L SEAL - cranks
40035 BEARING -cra

KO 235757 GASKET - bear

KO 235070 GASKET - shmaN020 . . . o e e e e e e UAR
205- 27 PLUG - ing hole

C 24290 PLAPEQDEBNIT, « v vttt e et e

\Y 34427 ST AT O R . s i i et e e e e e e e e s

C 24888 TOR - S1at0F &« ittt ittt e e e e e e

/8" x 1" NCplated . ... ... . i i

AL - crankshaft front « - <« c o v o i i i e e

HER -special, plated . . . ... . ... e

UT -special, Marsden . . .. ... . i e
DIPSTICK ASSEMBLY . . ... . i e e e e e
“O"RING -dipstick . . . oo oo o e .
STRAP - lfting . .o e e e e e e
NIPPLE - oil drain extension. . . . . ... v vt e i et e e et e i e
GASKET -plug,oildrain. . .. ... .. e
ELBOW - street . . . ot ot o e e e e e e e e e e e e e e e e e e
NUT - 3/8  NCREX, Jam « o o o o it et et e it e e ia e e e e
NUT -3/8" " NCheX . ... i e e e e e e e et aeas
- LOCKWASHER - 3/8" . . . e i e e
KO 237277 STUD - cylinder head . . . oo oot e et e e e e e .

-

Printed in U.S.A. May 1981



20

&ﬁ

Gme ¢ @

€0 0@ ¢ omrm

ddbby

:

A |




'
(

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

224 AND 444 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO. DESCRIPTION

1 C 24490 FILLER TUBE . .. . e e e e,
2 KO 270158 BOLT - cylinder head special 3/8" x 1-1/2 NChex .. ..........
3 KO 270889 WASHER -cylinderheadbolt . ... ....... ... ... .........
4 KO 237670 HEAD -cylinder .. ... . e
5 KO 237658 GASKET -head .. .. .. ... . . . .. i
6 KO 237064 GASKET -fillertube. . . . ... ... . i
7 C 24143 BLOCK ASSEMBLY - cylinder, short {Includes crankshaft and seals,

ring set, piston assembly, rod assembly, camshaft assembly, valves,

bearing, plate and plate gasket, governor gear assembly and cross

shaft) (also includes gasketset), . .. .. ... ............ ...

8 C 24142 BLOCK ASSEMBLY - cylinder, mini {Includes camshaft assembly,
piston assembly, ring set, valves, rod assembly, rear crankshaft

seal, governor gear assembly and cross shaft) (also includes gasket set) . .

9 KO 230170 INSERT -exhaustvalve .. ............ . .00 un....
10 KO 235007-S GUIDE -valve . . .. e e e e e e e e
11 C 24495 COVER .

12 C 21814 SPACER - cyllnder head ..............

13 41- 18 PLUG -expansion .................

14 113- 209 BOLT - 3/8” x 1-1/2"" NC hex plated. . . . .

15 92. 6 LOCKWASHER - 3/8" plated. ... ... )

16 KO 235025 GASKET - camshaft cover, oil fill tu

17 193- 99 LOCKWASHER ........... @

18 92- 4 LOCKWASHER - 1/4" plate L

19 13- 48 BOLT - 1/4" x 1/2” NC plate R
20 KO 2353563 GASKET -oilpan ...... Y e e ettt e e e e,
21 173- 96 SCREW - #10x 7/16" e dmachine .. ...............
22 193- 26 LOCKWASHER - #1 n.;aj ooth. . ...... ...
23 C 22699 BASE - oil pan. ...} B e’
24 C 24883 FLYWHEEL ASSEMIBLYS . .ot i e e e e e e e
25 KO 236285 RING GEAR N NG i e e e

26 C 14399 PLUG - oil

27 R 16287 L -1
28 40035 VN afkshaftball ... ... ... . .
29 KO 235757 SKER - Nbgaring plate . . .. oo vttt e e e
29 KO 235070 ASKEY™ h|m, 0 1
30 205- 27 button, timinghole . . . .. ...... .. ... .. ... .. ...
31 C 24290 A -bearing L.
32 V34427 SFATOR ......... .. 00  olll il
33 - OLT-3/8"x1"NCplated . ........ .00,
34 ) OIL SEAL -crankshaftfront .. ........ ... ... ... .......
35 SCREW - stat0r. . . .ottt e et e
36 WASHER - special, plated 21/32" ID x 1-3/8" 0D x 1/4” . .. .....
37 NUT - special Marsden 5/8" . . . ... ... . ... . i ..
38 DIPSTICK ASSEMBLY . . ... . e e e e e e
42 KO 235748 STRAP - lifting . .. .. i i i e e e
43 C 18814 NIPPLE - oil drainextension . . .. ..... ...t ununennn..
44 C 14906 GASKET -plug, oildrain ... . ... ... . i i
45 221- 1412 ELBOW -street . . . v vttt e e e e e e e e e
46 129- 143 NUT -3/8"NChex, jam . . . .o ot e e e e e e e
47 129- 103 NUT -3/8 " NChex .. ... e e e e i
49 KQ 237277 STUD -cylinderhead . . ... ... . . i et it e e

Printed in U.S.A.

21

\lojm_a._n_._n—l—\-a_h_l.b_._n..\g_.M_._.\_\d_.\]w.—a.h.hb_a.h.b.-l_n_nM_n..s

" June 1978



22




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 23

ENGINE GASKET AND SEAL KIT

REF. PART NO. DESCRIPTION REQ'D

1 C 23858 KIT - engine gasket (10 thru 14 hp engines) . . ... ... ... .. .. ... ... 1

2 KO 231032 SEAL - breather (14 hpengine) ... .. .. .. i, 1

3 KO 235025 GASKET -camshaft cover . . .. .. .. i i 1

4 KO 235353 GASKET -0il pan . .. .. e 1

5 KO 235757 GASKET -bearingplate . .. ... .. e 6

5 KO 235070 GASKET - shim (L010"). . . . .o o UAR

6 KO 237064 GASKET - oil fill tube {usedon 14 hp) ... ... ... ... ... ..... 1

7 KO 220174 GASKET -breakercover. . . ... .. o i 1

8 c 23860 GASKET -carburetor flange. . . . . .. .. .. . 1

9 - C 24887 GASKET -fuelpumpflange. . . . . .. ..o 1
10 KO 275341 GASKET - carburetorairhorn .. ... ... ... ... .. ... ... 1
11 KO 235048 GASKET - breatherplate. . . . ... ... .. i i 1
12 KO 275144 GASKET -valvecover. . . ... .. i 1
13 C 10372 GASKET - exhaust . . ...ttt e e e e e e 1
14 KO 235057 GASKET -pan{notused). . . ... .. it e e e 1
15 KO 237658 GASKET -cylinderhead . . . .. .. .. ... i 1

g

Printed in U.S.A. October 1977






CASE 220, 222, 224 AND 444 COMPACT TRACTORS

BAFFLES AND SHROUDS

REF. PART NO. DESCRIPTION
1 Cc 22684 DEFLECTOR -engine air . . ... oot i it i e et a e s
2 92- 4 LOCKWASHER - 1/4" zincplated ... ... v e
3 13- 48 BOLT -1/4" x 1/2”" NChex, zincplated ... ... ..o,
4 KO 237520 BAFFLE - cylinder head (10 hpengine) . .. .......oovvu,
4 KO 237677 BAFFLE - cylinderhead (12-14 hpengine) . . . .. ... ... . .
5 KO 235652 BAFFLE - carburetor side air « « « v v v v v vt e et e e i
6 C 24879 HOUSING - blowWer. . . .ot et et e e it e e e e e aaas
7 113- 2 BOLT -1/4" x 3/4” NChex, zincplated .. .................c....
8 92- 4 LOCKWASHER - 1/4" zincplated ... ...... ... 0. o
9 KO 236676 BAFFLE -cylinder . ... .. . . . i i e
FUEL SYSTEM
1 C 24408 CARBURETOR ASSEMBLY - 444 & 224 ispage27) ... ... ..
1 C 23049 CARBURETOR ASSEMBLY -220 & 2 ifspage27) . .........
2 C 23860 GASKET - carburetor flange . . . . .2\ ) v v v v i e i e
3 C 10678 ELBOW - fuel pump and carbugetor @
4 214- 103 CLAMP -hose 1/2” ... ... N
5 vV 34404 HOSE - carburetor 5-1/4" . . .
6 192 20 LOCKWASHER 5/16" . . .
7 113 103 BOLT - 5/16" x 1" NC hex
8 C 24851 PUMP - fuel, all mode}
9 71- 412 SCREW - 1/4" x 3/4
10 193 28 LOCKWASHER -
1 KO 275341 GASKET - air
12 C 23527 LLINER - fue
13 Cc 24887 mounting,allmodels. . . . ... ... ... .,
14 C 10657 : fueltank ..o
15 A 62079 - S
16 C 18274 BOBPTINGE e eeee e e e e e e
17 C 23815 T ANKNYUel . o e e
18 o 11629  ((CAR=Auel tank (includesinsert) . . . . o . .o oo i i it
19 NSS SfUBl CaD e e e
20 C 1469 @CUSHION -fueltank L. L e
21 217 2% ELBOW - hose 90° . ... ittt

<3

Printed in U.S.A.

25

T
m
Q
[w)

S, A= 2 a2 NN =

_nr\)—n_\_n-aM_n.a_naNN_aMM_a.hN_nd_a




26




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 27

CARBURETOR

REF. PART NO. DESCRIPTION REQ'D
C 23049 CARBURETOR ASSEMBLY -220,222 .. .........ccuh s 1
C 24408 CARBURETOR ASSEMBLY -224 & 444 ... ... ... cnvvve e 1
1 KO 200380 SPRING - tension, idle adjust . . . ... oo 1
3 A 72077 NEEDLE - main fuel adjust, 220,222 .. ... ..o 1
3 C 24652 NEEDLE - main fuel adjust, 224 & 444 . . .. .. ..o 1
4 KO 200383 SPRING - main fuel adjust . . . oo v v e 1
5 A 72099 NEEDLE -idle adjust {220,222). . .. .. oo ie e 1
5 KO 275231 NEEDLE -idle adjust (224 & 444). . .. . ... .o v 1
8 A 72078 FLOAT - CarbBUrBLOr « - o v oo o v e e e e e e e e e e s 1
9 KO 236448 BOWL - CarbUretor . . -« v v v v o e o oo m s e 1
10 KO 235447 SCREW AND GASKET ASSEMBLY - carburetor bowl............ 1
11 A 72103 KIT - Carburetor TEPAIT - -« v v v o v o e e ie e e s e s 1
12 NSS INLET NEEDLE AND SEAT ASSEMBLY . ............ e e 1
13 NSS GASKET -DOWIFING. « c c v v ee e mia e e mm e 1
14 NSS GASKET -bowlbaffle . . ..o 1
15 A 72083 GASKET -DOWI SCIEW -« v v v v e im e meme s 1
16 F 19892 PIN - FlOBT + v v oo et e e me et e 1

Printed in U.S.A. ‘ﬁétober 1977

@,







CASE 220, 222, 224 AND 444 COMPACT TRACTORS 29

CHOKE, THROTTLE AND GOVERNOR

REF. PART NO. DESCRIPTION REQ'D
1 C 25603 CONTROL -throttle . ... ... .. ittt et e et e e e e e 1
2 Cc 12224 HANDLE - throttlecontrol,black . . . . .. ...................... 1
3 C 25605 CONTROL -choke. . ... .. . e e e e 1
4 C 14506 HANDLE - choke control, white. . .. ......................... 1
5 111- 5 BOLT - 10-24 x 5/8” round head, square neck. . . . . ............... 2
6 192- 18 LOCKWASHER - #10Std. plated . . . . . ... ... .. it 2
7 129- 17 NUT - #10-24 plated . ... . .. s e e e e i 2
8 KOA 237653 LEVER - governor . . . . . .. e e e 1
9 13- 17 BOLT -1/4" x 1-1/4" NChex . ... ... ... . . .. 2

10 195- 518 WASHER - 1/4" plated . . . . . .. ... .. ... .. ... ... 2

1 129- 409 NUT -1/8" hex. . .. ... e s, 1

12 KO 235496 SPRING -governor. . ... ... ... .. .. 1

13 92- 4 LOCKWASHER - 1/4"plated . . .. . .. ... ... ... ... . ... . .. .... 1

14 Cc 18098 WASHER -thrust. . . . ... .. 1

15 KO 275690 WASHER -wavy . ... e e 1

16 H 43034 CLAMP -swivel, wire . .. . .. . ... . ... 1

17 KO 235086 LEVER -speedcontrol . . .. . ... .. ... ... . ... 1

18 KO 235085 SPACER - speed control bracket 1

19 KO 235084 BRACKET - high speed stop. . . ........ 1

20 129- 37 NUT - #10-32hex . .............. 1

22 C 25020 JOINT -ball .. ... ... .... 1

23 KO 235277 ROD -throttle. . . ..... ... ... 1

24 49485 1

25 KQ 235476 1

26 C 23126 1

27 Y} 34418 1

28 \Y 34419 1

29 KO 235125-S 1

30 C 18099 1

31 \Y 34416 1

32 KOA 237559 1

34 KOA 236919 1

35 \Y 34421 i

36 E 78369 1

@9@ ENGINE MOUNT PLATES
1 C 1771 LATE -enginemount L.H. . . ... ... ... .. ... . ... ... .. ... ... 1
2 C 22 (% PLATE -enginemount RH. . ... ... ... ... .. .. ... . .. 1
3 C 1 MOUNT -engine . ... ... .. i i et e e e i e i 4
4 D WASHER -snubbing. . . ..o e e e 4
5 151- RIVET -semi tubular 3/16" . . . .. .. . . . e e e 16
6 113- 19 BOLT -3/8" x 2" NChex . ... ittt it et e e et 4
7 192- 21 LOCKWASHER - 3/8” . . ... . . i e e e 4
8 193- 56 LOCKWASHER - 3/8" countersunk external tooth. ., . . . ... ......... 4
9 164- 50 BOLT - flathead hexsocket. . . . ... ... ... .. . . ... . ... 4

Printed in U.S.A. ~July 1982



30




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

REF. PART NO.
1 A 37247
2 NSS
3 Cc 24872*
3 C 24792
4 363- 462
5 Cc 20093
6 138- 96
7 c 20036
8 A 39519
9 132- 91
10 132- 310
11 C 14906
12 C 19867
13 353 442
14 C 20041
15 Cc 19767
16 131- 1181
17 195- 104
18 195- 126
19 113- 207
20 Cc 20053
21 195- 2069
22 c 25013
23 1985- 533
24 C 26265
25 C 26264
26 C 26266
27 138 63
28 H 202325

Printed in U.S.A.

PTO CLUTCH LINKAGE

DESCRIPTION

KNOB - lever, PTO. .. ... .......
LEVER - PTO engaging (order item 22 and 23)
ARM ASSEMBLY -PTO.........

ARM ASSEMBLY - PTO (used prior to 220 - S/N 9734921, 222 -

S/N 9737066, 224 - S/N 9738351 and 444 - S/N 9739749}
BUSHING - lever, dash tower . . . ...
BUSHING -fliplock . . ..........
PIN- roll -3/16" x 1" .. ........
SPRING -lever, PTO. . ..........
WASHER -nylon. . ............
PIN -cotter 3/16x 1", ... ... .. ..
PIN -cotter 1/8 x1”. . .. . ... . ...
WASHER -nylon 3/8" .. ........
SPRING -clutchrod. . ... ... . ...
BUSHING -heyco . ............
ROD-clutch ................
GUIDE -clutchrod .. ..........
NUT -lock 3/8" n.c.hex.........
WASHER-3/8". . .............

WASHER - spacer (used on models wit. NN
BOLT -3/8x 1" nc. hex ...... @

BUSHING -nylon . ...... A\
WASHER -5/8" ......... N SRR EREEREERERERRRRRRRS
LEVER - PTO engaging . . . =200

WASHER - 1/2"

S/N:
734921 to 14006097

July 1982

31

_ ek = e e m = S ARORNNNNN D e e NN = e -



D T R



CASE 220, 222, 224 AND 444 COMPACT TRACTORS

CLUTCH ASSEMBLY (PTO)

REF. PART NO. DESCRIPTION
C 24774 CLUTCH AND FAN ASSEMBLY . ..............oiu..

1 C 16616 FAN-cooling....... .. .o ..
2 C 23677 HUB -clutch. ... e e e e
3 C 15718 PLATE -clutch. . . ... ... . . ..
4 164- 40 BOLT-5/16"-18x3/4" . ... . i
5 193- 76 LOCKWASHER - 5/16" countersunk external tooth
6 C 15515 WASHER -spring . .......... ...
7 Cc 26353 KIT - pulley and disc assembly (includes item 24)........
8 C 23740 KIT -frictiondisc. . ....oo it it i
9 Cc 23245 BEARING -ball ..... ... oo,

10 C 15557 WASHER -spacer .050 .. ............ ... ... .. ....

11 C 23033 CAM -clutch. . . i i e

12 C 16786 SPRING -clutchload .. ..... ... it

13 o 23630 SPACER-hub. ... ... i e

14 C 23625 NUT -adjust .. ..o e e e et

15 0 2815N WASHER -fan 17/32" . . ..............

16 Cc 24743 BOLT-1/2"-20 x5-1/2" NF ... ....

17 129- 125 NUT-1/27-20NF..............

18 C 23627 GUIDE - adjustingnut ........

19 C 23624 WASHER -spacer............ .

20 C 23391 ARM - engaging. ....... N\ -

21 c 15746 SCREEN -grass.......... X Q.

22 13- 207 BOLT-3/8"-16x 1" NC..

23 192 21 LOCKWASHER - 3/8" ql ......................

24 C

A

)

Printed in U.S.A.

33

-
m
Q
o

26346™ SPACER - washer .1 ote on opposite page for early production) .. -

July 1982

N A DA eaamaaaaaNNWW == DN N = = -



34




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

REF. PART NO.
1 C 262701
1 c 262711
2 C 22775
3 c 23527
4 C 22023
5 C 18733
6 131- 1318
7 353 406
8 c 18153
9 c 16362
10 132- 46
1 o 16373
12 c 24137
13 138- 98
14 C 25317
14 c 25318
15 113- 113
16 192- 20
17 o) 14729
17 C 14730
18 192- 23
19 113- 424
20 c 24821
21 C 24820
22 113- 1
23 192- 19
24 129- 101
25 C 24822*
25 C 25496 **
26 193- 57
27 C 16361

tTalso use 26266, C26265,
138-63 and 132-310 befor
220 — 14005097

222 — 14006533 %
224 — 1400768 @
444 — 1400912

Printed in U.S.A.

HOOD, FRAME AND GRILLE

220 - USE S/N 9762275 AND AFTER
222 — USE S/N 9763700 AND AFTER
224 — USE S$/N 9765195 AND AFTER
444 - USE S/N 9766840 AND AFTER

DESCRIPTION REQ'D

FRAME - main (220, 222 and 224){(shown). . .. ... .o vt ne e
FRAME -main (444) . ... ..o e o .
HOOD AND GRILLE ASSEMBLY (includes item 27)
LINER - hood

HINGE - frame

NUT -lock 172 NF L e
PLUG - hole (models without hydraulic lift) . . . ... ... ... .........
CHANNEL - instrumentpanel . .. .. ....... .. ... . ...,
ROD-hoodhinge . ... ... ... e,
PIN - cotter 1/8" x 3/4" . . . . e
PIN-tatch .. ... e

PAD -footrest, LH. ... ... . . .. .
PAD-footrest, RH. ............ ... ...
BOLT-5/16" x7/8"N.C.hex..........
LOCKWASHER -5/16". . . ... ... .. ..
SPACER - frame, rear (444). ... ... ..
SPACER - frame, rear (220, 222 and
LOCKWASHER - 1/2" ... .. .. ..

BOLT - 1/2” x 1" N.C. hex . A\
SHIELD - heat............ \
CLIP - battery hold down . .
BOLT - 1/4” - 20 x 1/2 . /2 N e e
LOCKWASHER - 1/4" % ...................................
NUT - 1/4" - 20. &

COVER - access.

.IZIIIZIfﬁfﬁfﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁffﬁffﬁﬁﬁ:ﬁﬁﬁfﬁfﬁ

COVER - 800088 (N« et it et e e e e
LOCKWAS «u

- Bm m, RO == PARANNPADRCSCSNNNNN R RN 2 3 2

4 ;5-533, *use 220 - before S/N 9779774

222 - before S/N 9781310
224 - before S/N 9782979
444 - before S/N 9784373

**use 220 - S/N 9779774 and after
222 - S/N 9781310 and after
224 - S/N 9782979 and after
444 - S/N 9784373 and after

July 1982

37



38




REF.

QRN PAPRWWN—

16

16

17
18
19
20
21
22

23
24

PART NO.

c 26066
c 16404
13 441
13 427
113 424
13- 118
192- 20
192- 23
c 19417*
C 16429
cC 26214
C 26215
c 15410
195- 2021
13 122
C 14534
121 106
Cc 17152*
c 16444
C 16445
C 25303
c 25304
C 25297
c 25208
c 16446
o 16447
C 16393
195 525
C 17216
c 17066
131- 1181
C 14728
C  26028**
c

9
<3

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

SEAT, FENDERS AND TOOL TRAY

DESCRIPTION

SUPPORT -seat, front . . . . . . o v it e e
SUPPORT - 8aL, AN .+ v v v v v v v v e it e e e e e e

BOLT - 1/2 x 2-1/4" NC hex (444)

BOLT - 1/2x 3-1/4”" NC hex (220,222 and 224) . . . ... ... ... .. .. ..
BOLT-1/2x 1" NChex . ... ... . .

39

REQ'D

PIN-seathinge . ... ... ... ...............
SEAT - (220,222and 224). . . ... ... . ... ...
SEAT -(444) . . ..
CUSHION -rubber. ... ... ... ... ..........

26029* *@

WASHER - 5/16 x 1-1/4" OD, zincplated. . . ... ..... ... .........
BOLT - 6/16 x 1-1/27 . . e e e e e e e

BUMPER - seat

BOLT -5/16 x 1/2” flange whizlock . . . .. .. ... ... ... .. ... ...
HINGE ASSEMBLY -seat . . . .. .. i ettt e e s

FENDER - L.H. (444) use before S/N 97668407
FENDER - R.H. (444) use before S/N 9766840

FENDER - L.H. (444) use S/N 9766840 gathai

FENDER-R.H.(444)useS/N9766 L

FENDER - L.H. {use 220 — S/
222 — S/N 9763700, 224

976227
9
FENDER - R.H. (use 220 — SN 5, 222 — S/N 9763700,

*use before S/N:

220 - 9780394
222-9782118
224 - 9783605
444 - 9785020

—_E B e e ONDADADRO = m s R A NN = =

Bandafter) ................ 1
N &t i h it et 1
S/N 9762275, 222 — S/N 9763700,
D) ) R 1
@@e 20 — S/N 9762275, 222 — S/N 9763700,
........................................ 1
..................................... 1
............................... 1
..................................... 1
...................................... 1
.................................. 1
....................................... 1
.............................................. 1
.............................................. 1
**use S/N and after:

220 - 9780394

222 -9782118

224 - 9783605

444 - 9785020
July 1982






REF. PART NO.

1 C 18812
2 C 18777
3 C 18779
4 138- 99
5 C 11906
6 219- 404
7 C 13106
8 132- 311
9 C 12975
10 A 30881
11 187- 1910
12 C 22278
13 C 22992*
14 192- 23
15 129- 165
16 C 21527*
17 129- 365
18 C 21526"
19 o 22568
20 219- 17
21 C 21530"
22 C 12102**
23 Cc 13605**
24 C 25856 *
25 C 25857**
1 C 18813
2 C 26205
3 C 26206
4 - 138

5 C

6 C

7 219-

8 C

9 132- 3]
10 C 12975
1 A 30881
12 187 1910
13 C 22992
14 192- 23
15 129- 165
16 129- 365
17 C 21527
18 C 21626
19 C 22568
20 219 17
21 C 21529
22 C 12102
23 C 13605
24 C 25855
25 C 25857

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 41

220, 222 AND 224 FRONT AXLE

DESCRIPTION

AXLE-front ..................
SPINDLE - lefthand. .. ... ........
SPINDLE -righthand . . .. .........
PIN-roll . ... . . ..
WASHER -thrust. . ... ...........
FITTING-lube . . ...............
COVER - lube fitting, . . . ... .......
PIN - cotter /32 x 1-1/4"
WASHER - wheel spindle . .. ... ....
WASHER - wheel spacer . .. ........
BOLT - 3/8" NC indented hex head. . . .
PIN - retaining, axle pivot .. ... .....
KIT-drag linkrod . . .............
LOCKWASHER - 1/2" zinc plated. . . . .
NUT - jam 1/2” N.F. hex R.H. thread . .
BALL JOINT -1/2” L.H. thread . ... ..
NUT -jam 1/2” N.F. hex L.H. thread . .
BALLJOINT - R.H. thread ... ......
TUBE -axlepivot . ... ...........
FITTING-lube.................

TIEROD ....... ... . o,

BALL JOINT -R.H. thread .......... S
BALL JOINT - L.H. thread .... Q.. ..
TIEROD .. vveeeeeeannn. N.o

ROD -draglink. ............

*use before S/N:
220 - 9780558
222 -9782235
224 - 9783760

righthand. . ...........
E-lefthand. ... .. ... .....
-roll L
- retaining, axle pivot . . ... ... ..

ASHER -thrust. . .. ............
FITTING -tube . .. ..............

WASHER - wheel spindle. ... ... ....
WASHER - wheel spacer . ... ... ....
BOLT - 3/8" NC indented hex head. . . .

KIT - drag link rod (use before S/N9785170) . ..................

LOCKWASHER - 1/2” zinc plated . . ..
NUT -jam 1/2”" N.F. hex R.H. thread . .
NUT -jam 1/2"" N.F. hex L.H. thread ..

BALL JOINT - L.H. thread (use before S/N9785170) . . . .. ..........
BALL JOINT - R.H. thread {use before $/N9785170). . . . ......... .

TUBE -axlepivot ., ... ..........
FITTING -lube . ... .............
TIE ROD - {use before S/N 9785170} . .

BALL JOINT - R.H. thread (use after S/N 9785170). . . ................

BALL JOINT - L.H. thread (use after S/N
TIE ROD - (use after S/N 9785170) .. ..
ROD - drag link (use after S/N 9785170}

—\—\MM-—'M—‘NMM@W*—‘-—‘O‘)MMQ)A&M—'—'—!

9785170} .. ...

B A NN, NL,NNNOW=—=PANNW—=AR=aN— 2=




42

o Q;/@D

O—&
@

Use before S/N:
220 - 14005231
222 - 14006712
224 . 14007811
444 - 14009250

> 220 - 14004820

222 - 14006200

) 224 - 14007472
444 - 14008850

e O PR .




REF. PART NO.
1 C 16945
2 C 18014*
2 C 26325
3 131 1113
4 c 16200*
4 C 26326"*
5 NSS
6 C 14200
7 C 14201
8 129- 148
9 195- 2021
10 192- 20
11 113- 102
1 Cc 18711
13 113- 206
14 192- 21
15 195- 2069
16 C 15096
17 126- 16
18 C 24098
19 219- 404
20 C 12975
21 C 18017
22 C 25788
23 C 25787
24 195- 2029
25 113- 241
26 129 103
27 195- 126
28 133- 143
29 195- 541
C 13106

*use before S/N:
220 — 14005231
222 — 14006712
224 — 14007811

CASE 220, 222,224 AND 444 COMPACT TRACTORS

STEERING GEAR

DESCRIPTION

CAP -steeringwheel . . . . ... ... ... .. .. ...
WHEEL -steering. . .. . vt v ittt e i i e ee e
WHEEL -steering . .. ... iiiie it i ie e iee et
NUT -fock B/8" Gripco. . . v v v oo i i e e e e e e e s
SHAFT -steering . . .. .. .o oo oo oo oo
SHAFT -steering . .....covvinniniiiinnn
SUPPORT - steering gear (use items 14, 22, 23, 24, 25, 26 and 27)
PIN-pivot .. .. . . .
WASHER -shim. . .. ... . e e
NUT -jam 3/4" . . .. .. .
WASHER . . ... e e

LOCKWASHER - 5/16" zinc plated

PIN-pivot .............(

WASHER - 1-1/ .
PIN - roll 1/4" :
WASHER 6

A

*(use and after:
— 14005231
22 — 14006712
224 — 14007811

444 — 14009250 @% 444 — 14009250

<

Printed in U.S.A,

BOLT -5/16" x 3/4" NChex . ...............
GEAR -steering. . .. ... . ... e
BOLT-3/8"x3/4"NChex..................
LOCKWASHER -3/8" ... ... ... i,
WASHER - 5/8" zincplated. . . . .........
BUSHING - flanged nylon . .. ..........
KEY - Woodruff 3/16" x 3/4" (early produc
TUBE -steering. . ..............,

FITTING - lube 45° . . ... ... ...

cov @. ......................

..............................

WASHER - 7/16" x 1.25@C.® ............

BOLT-3/8"-16x3'He%—)) ......ovviiinnnn.
NUT-3/8"- 16 he. .....................

+ July 1982

43






CASE 220, 222, 224 AND 444 COMPACT TRACTORS

BRAKE ASSEMBLY

REF. PART NO. DESCRIPTION REQ’
1 C 21872 PEDAL - brake aCtuating . . . ... ... ittt e e 1
2 C 19183 ARM-brakepedal.........coiiiiiiiiiit 1
3 138- 2073 PIN - spirol 37167 X 1-1/8" « oot e e et 1
4 C 25022 SPRING - 1o UM . ottt e e e et e 1
b 131- 1308 NUT - centerlock, jam. .. ............ ... . ... J 2
6 C 16164 L2 = T 1
7 C 18147 LEVER - brake 1oCK. . .ot v it e st et et e e e e s 1
8 C 16379 SPRING -brake 1ock . .. .. .. e 1
9 C 21857 SPACER -brake pedal .. ... ... ittt ittt e 1

10 C 23909 BAND -brake. . .. ... .ot e e e 1

11 C 23910 PIN - clevis. . ... 1

12 113- 2262 BOLT -3/8" - 16X 1-1/2" heX oottt e et e e e e e 1

13 129 143 NUT - 3/ - 16 Jam . o oottt e e e e e 1

14 C 23899 ARM - braKe. . oot e e e 1

15 C 24761 ARM - brake {includes adjustmentnut) . .. ... ... .. ... 1

16 C 23883 GUIDE -brake actuation . . ...ttt i i e 1

17 195- 533 WASHER - 531 1D, ... .. i (A e i 4

18 132- 310 PIN-cotter 1/8" " x 1" ............... AN I 3

19 213 4 CLEVIS ... ... ... i A 1

20 141- 4 PIN-clevis. . ... 0N YL P 1

21 132- 321 PIN-cotter ......covvviinnn. (E . . ; ........................... 1

22 C 24796 ROD - brake {use before 220~>8/N 75, 222 — S/N 9763700,

224 — S/N 9765195). . ...\ NN e e 1

22 C 24795 ROD - brake (444) use befg 66840 . ... ... 1

22 C 25305 ROD - brake (use 220 9762275, 222 — S/N 9763700,

224 — S/N 97651 %{ter) ................................. 1

22 C 25306 ROD - brake (4 766840 andafter ....................... 1

220 ‘
222
224 444
1 C 244 @ WHEEL - rear, S bolt (white). . ....... ... . ... ... ... ... 2
2 C 10 BOLT -rearwheel . . . . . o i i i e e e e e e e 10
3 C WHEEL - front {(white) {includes items5and6) .............. 2 2

4 219, FITTING - lube . . . .. e e e e 2 2
5 C 0 BEARING -wheel ... . ... e e 4 4
7 C 021 CAP -plastic, front. . . . . .. .. ... .. . 2 2
8 A 70185 CAP -hub,rear{optional) . . ........ ... .. .. .. .. . . ... 2
9 C 24438 WHEEL -rear,6bolt (white) ....... .. ... .. 2

10 A 30064 BOLT -rearwheel .. .......... .00, 12

11 A 70062 CAP - hub front wheel {(optional). . . ... ................ 2 2

C 13106 COVER -lube fitting . . ... .. ... i 2 2

Printed in U.S.A. . May 1981

»”/_'_\\ ————



46

MOUNTING POSITION FOR 220, 222 AND 224 TRACTORS.



CASE 220, 222, 224 AND 444 COMPACT TRACTORS 45

BRAKE ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C 21872 PEDAL - brake actuating . . . ... ..o ittt i e e 1
2 C 19183 ARM-brakepedal .. ... i i i e e 1
3 138- 2073 PIN - spirol 37167 x 1-1/8" o oottt et ee e e aas 1
4 C 25022 SPRING - retUIrM. .. i i i s e e et e 1
L5 131- 1308 NUT - centerlock, jam . ... o iiin it i i n e 2
6 C 16164 LI = T T 1
7 C 18147 LEVER -brake lock. . ...t i e e e s 1
8 C 16379 SPRING - brake l0cK . oo vttt e e et e e et e e 1
9 C 21857 SPACER -brakepedal . ...........c0i it i e 1

10 C 23909 BAND - brake. . ..o it e e e e e 1

11 C 23910 PIN - CleViS. oo i e e e 1

12 113 2262 BOLT -3/8"- 16 x 1-1/27 heX . ..o ot e e e 1

13 129- 143 NUT - 3/8" - 18 Jam. o i ottt i ettt e e i e e eeans 1

14 C 23899 ARM - brake. . ..ot e e e 1

15 (o 24761 ARM - brake (includes adjustmentnut) . .......... ..., 1

16 C 23883 GUIDE - brake actuation . . ... oottt it e e s e i i 1

17 1956- 533 WASHER - B31 1D, ... . AN e 4

18 132- 310 PIN-cotter 1/8"x 1" ............... AN 3

19 213- 4 CLEVIS . ... . i ; DA 1

20 141- 4 PIN-clevis............ oo O Y e 1

21 132- 321 PIN-cotter .......ovviiinn ki e e e e e 1

22 C 24796 ROD - brake (use before 220-8/N @275, 222 —S/N 9763700,

224 — S/N 9765195). . ... NN e e e 1

22 C 24795 ROD - brake {444} use bef NO766840 . ... ... e 1

22 C 25306 ROD - brake (use 220 9762275, 222 — S/N 9763700,

224 — S/N 97651 %ﬁer) ................................. 1

22 C 25306 ROD - brake (4 766840 andafter ............ ... .. ...... 1

ApiD REAR WHEELS ‘
220
222
224 444
1 C 244 @ WHEEL -rear, Bbholt (white). . ......... ... . . . ... 2
2 (o 10 BOLT -rearwheel . -« . o i o i i i i it it e e e e e e e e e 10
3 C WHEEL - front (white) (includes items 5and 6) .............. 2 2

4 219, FITTING-lube . .. ... .. e e it 2 2
5 Cc 0 BEARING -wheel ... e 4 4
7 C 021 CAP -plastic, front. . . . . ... .. e 2 2
8 A 70185 CAP - hub, rear (optional) . . . ....... ... .. ... ... ... 2
9 Cc 24438 WHEEL-rear, 6 bolt {white} ................. ... ... ..... 2

10 A 30064 BOLT -rearwheel . .. ... ... .. ... ... 12

11 A 70062 CAP - hub front wheel (optional). . . . . ... .............. 2 2

Cc 13106 COVER -lube fitting . .. .. .. ... .. . ... . . ... ........ 2 2

Printed in U.S.A. May 1981

S . — e p—



46

MOUNTING POSITION FOR 220, 222 AND 224 TRACTORS.



REF. PART

1

2 C

3 C

4 D

5 C

6 C

7 221-

8 C

9 C
10 C
11 C
12 C
13 C
14 C
15 B
16 C
17 C
18 A
19 192-
20 113
21 C
22 C
23 C
24 C
25 C
26 C
27 C

c

29 NS
30 NS
31 C
32 c
33 R
34 C
35 13
36 C
37 C
38 c
39 c
40 C
41 126
42 138
43 113
44 192

Printed in U.S.A.

NO.

13770
12713
16744
31945
13241
13385
4
13266
13211
12723
16699
22638
16700
22637
52144
13196
13197
50096
19

—_

12725
16339
14168
14644
12551
125562
16295
24192

13261
128
319

424
23

CASE 220, 222, 224 AN

TRANSMISSION

D 444 COMPACT TRACTORS

AND FINAL DRIVE

220 - USED PRIOR TO S/N 9748634
222 - USED PRIOR TO S/N 9750308
224 - USED PRIOR TO S/N 9751888
444 - USED PRIOR TO 8/N 9753175

DESCRIPTION
CASE - transmission . v . v o v v it e e e et et e e e e e e

BEARING - flange . . .

BEARING -flanged . . . . .. ... e
SEAL -axle . . e e e e e e e
BEARING -sleeve . . ... i ittt it i e ettt et e e e e
BEARING -sleeve . . . v ittt i et e s e e e e e e e e e
PLUG - fillerand drain 1/2" . . . . . . i e e e e e et i et
SEAL -shiftrod ... .. ... i e e e e e
BEARING -roller, inputshaft . . ............ ... ... .. ......
CAP -shiftrod ... . ittt it i e e e e e e e e e e e
SHAFT - axle, short R.H. (220,222and 224) . .. ... ... ... ........
SHAFT - axle, short RH. (444). ... ...... NN+ s e

SHAFT - axle, long L.H
SHAFT - axle, long L.H
RING - retainer, axle .
GASKET - transmission

COVER - transmission . . ..

0220, 222 and 224)/CNC Y o

A844) . . AN e
.c;)\'/e.r ..... @ ...................

BREATHER - transmission. . . 3\ . () ......................

LOCKWASHER - 1/4"

FORK -shift ......

BOLT1/4x1/2”NCP;e:::::::::::::::::::::::::

ROD - gear shift. . . . ¢
RING - retaining .

differential cross

WASHER - differential

CREW-3/8x 56" "NFhexcap ... ...t
NUT -lock 3/8" NF hex . . . oo o i e e e et e e et r e e e e

Spinion thrust . . . . . L . e e

WASHER -spacer. . ... i it e i e e e e e
GEAR -brakeidler. . . ... it e e
RING - retainer, brakeidler . . . . ... .. ... . e
BRAKE DRUM . .. i e e e e e e e e e e e e e e e

KEY - Woodruff, brake
PIN - roll 3/16 x 1-1/4"

dler. . oo L e

BOLT - 1/2 - 13 X 17 heX o i i ittt e et et e e ee e e eeann

LOCKWASHER - 1/2"

47

N = et DO = a3 N e b et b e ad N) =2 2 W NN =

.h.h—ndd—l_.)l\),h_hd_;ggwl\;_._n_ada

- Qctober 1977






——

S

REF.

CONOTRAE WN=

PART NO.
c 24843

P
wn
4]

12713
24804
24803
13241
13385
13266
7232
12723
4
16699
22638
16700
22637
52144
13196
13197
50096
19

:EPOOWOOOOSOTIOOOOOO

L

1
12725
24802
14168
14644
126561
12652
16295
24192

wom
wnw

12659
12560
178
24

OTOOZz=200000000

w
-

965
14222
13261

128

319
13- 424
192- 23

SK‘)OOOOO—‘
s o))

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

TRANSMISSION AND FINAL DRIVE

220 - USED S/N 9748634 AND AFTER
222 - USED S/N 9750308 AND AFTER
224 - USED S/N 9751888 AND AFTER
444 - USED S/N 9753175 AND AFTER

DESCRIPTION

CASE ASSEMBLY - transmission . . ... ovov e e ene e,
CASE - transmission. . . ... .o v iiit it e
BEARING-flange...................... PP
BEARING -flange. .. ... ...cooviiin i,
SEAL -shaft .................. S

SHAFT - axle, short R.H. (220,222 and 224) . .. ... ......

SHAFT - axle, short R H. (444). . . . . ...,
SHAFT - axle, long L.H. (220, 222 and 2

SHAFT - axle, long L.H. (444) . . . ..
RING - retainer, axte ... ......
GASKET - transmission cover. . . @

COVER - transmission . . . Q. .Y

BREATHER - transmission.xxo .................
LOCKWASHER - 1/4” . 00\~ + « o eo oo
BOLT - 1/4 x 1/2° NC hex{ WY o oo oo oo
FORK - shift . ... %

RING - retaining//—
GEAR - clustexngy

LOCKWASHER - 1/2”

ER -pinionthrust. .. .... ... ... ... ..., . .....
-differential cross . . .. ... ... L
IN - differential crosslock . ... ....... .. ... ... ......
SCREW-3/8x56"NFhexcap . ..........covvuun..
NUT-lock 3/8"NFhex .......... ... .. ...,
WASHER -differential . ..... ... ... ... .. . ... ... ....
WASHER -spacer. . .. ... . ... . e
GEAR -brakeidler. . . . ... .. ..
RING - retainer, brakeidler . .. ....... . ... ... ......
BRAKEDRUM . ... ..
KEY - Woodruff, brakeidler. . . .. .. .. ...............
PIN-roll 3/16 x 1-1/4" . . . .. . e
BOLT - 1/2" - 13 X 1" heX v v vt o e e e e et e e e e

47B

BB mamam o ENDBR NN =S s e a N0 a=aN=SaaalN =S e s W= =

May 1978






AN

REF. PART NO.
1 NSS
2 C 12713
3 C 16744
4 D 31945
5 C 13241
6 C 13385
7 221- 4
8 C 13266
9 C 13211
10 C 12723
1 C 16699
12 C 22638
13 C 16700
14 C 22637
15 B 52144
16 C 13196
17 C 13197
18 A 50096
19 192- 19
20 113 1
21 C 12725
22 C 16339
23 C 14168
24 C 14644
25 C 12551
26 C 12562
27 NSS
29 NSS
30 NSS
31 NSS
32 NSS
33 NSS
34 28 680
35 131 1232
36 C 1271
37 C 14
38 Cc 2
39 C
40 o 8
41 126 28
42 138- 98
43 113- 424
43 166- 86
44 192- 23
45 (o 25177

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

TRANSMISSION AND FINAL DRIVE

220 - USED PRIOR TO S/N 9748634
222 - USED PRIOR TO S/N 9750308
224 - USED PRIOR TO S/N 9751888
444 - USED PRIOR TO S/N 9753175

DESCRIPTION

CAGSE - transmission (use C24843 and C24802) ... ........
BEARING -flange . . . .. . . i it e i e et i e
BEARING - flanged . ... ... e
SEAL -axle .. . .. ...,
BEARING -sleeve . . . ... .. ... .. e
BEARING -sleeve . . . ... ... . . ... . ... ..
PLUG - fillerand drain 1/2" . . . . . .. .. ... .. .. .......
SEAL -shiftrod ... .. ... . . . e
BEARING - roller, inputshaft . . ... . ... ... .........
CAP -shiftrod . ... ... . .. . ...
SHAFT - axle, short R.H. (220,222 and 224) . .. ... ... ...
SHAFT -axle, short RH. (444). .. . ... ... .. ... .......
SHAFT - axle, long L.H. {220, 222 and 224) . . (3. . . . .. ..
SHAFT - axle, long L.H. {444} . .. ...... N S

RING - retainer,axle . ............ N,
GASKET - transmissioncover. . . ... .. \..\\M.........
COVER - transmission .. ........ @ ...........

BREATHER - transmission. . . .

RING - retaining . . .

LOCKWASHER - 1/4" . . .. .S N G et
BOLT -1/4 x 1/27" NCheX. . /200NN - v oo e i e i s

FORK -shift ......... (N> ...
ROD - gear shift. . . . . | % ....................

GEAR - cluster inp & ........................
GEAR - high 41 % Y

SCREW -3/8x 5" NFhexcap ....................
@‘ -lock 3/8" NFhex ... ... .. ...

WASHER -differential . ... ..... ... ... .. . . . ... ..
WASHER -spacer. . . . ... .. .. . ...
GEAR - brake idler {alsouse C25258) .. ...............
RING - retainer, brake idler . . . . .. ... .. ... ... ...
BRAKE DRUM- (alsouse C256254) . ... ... ... .. ......
KEY - Woodruff, brakeidler. . . . . ... .. ... ...
PIN-roll 3/16 x 1-1/4" . . . . .. e i e
BOLT -1/2" - 13 x 1" hex ...t e i

BOLT-1/2"-13x1-1/4" flanged .. ........ ..o vrnn.

_“b_;m_n_\—\_nﬂ>r\).]>.b_n_.n|\3|\)M—x...a_\_nt\)d._amm_._n_.nr\_)_n_n_\_a_a_n.dl\)_adww“_\

May 1981

49



4
(2NN} ()
P NN
) T L
A\ V| Ny

s . 4 ~N B
2 W -




REF. PART NO.
1 C 24828
2 C 15729
3 c 24861
4 c 15731
5 Cc 156732
6 C 15733
7 Cc 15734
8 C 15735
9 NSS
C 24862
Cc 24863
C 24864
o 24865
10 c 15737
11 C 15738
12 c 15739
13 C 16740
14 13- 540
15 C 24866
16 C 19115
17 c 20058
17 c 20059
18 NSS
19 NSS
20 83- 55
21 A 70112
21 C 15036
1 C 22894
2 13- 118
3 c 22778
4 113- 1
5 c 22903
6 C 22874
7 C 14246
8 C 22790
9 187- 1252

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 51

HYDRAULIC PUMP AND COUPLING

(FOR 220 S/N 9748821 TO 9749036 SEE PAGE 51B)
(FOR 222 S/N 9750516 TO 9750723 SEE PAGE 51B)

DESCRIPTION

PUMP - hyd. 9/16 shaft. . ..............
PIN-dowel...............viun.

“O"RING-cover.....covvvevinnnnnn
BODY -pump. ..o cviie et
COVER-front ...........cccven..n.
SEAL-shaft.................... ...
GEAR ASSEMBLY -drive ............
SHAFT -drive ...................
GEAR -drive . .. ... ... i i
KEY-gear......................
RING - retaining
PLATE-wear...................5
SHIELD -heat. ...............
GASKET..................

BOLT .............. \\0

KEY - 3/16" square. . .« 0N « e v et

WASHER ........
COUPLING - pump (2 2) e
CCUPLING - pum% 444) ........

HUB - (ord PPN .
e or er7)

SUPPORT - heat exchanger .. .. .......
BOLT-5/16" x5/8" ... ............
SHIELD - heat, muffler. . ... ... ......
BOLT-1/4" x1/2" hexzp. ..........
PAD -insulation .. ................
RETAINER -insulation, . . ... ........
BRACKET - heat exchanger LH. . ... ...
BRACKET - heat exchanger R.H. , . ... ..
SCREW - 1/4" x 1-1/2" N.C. flat hd. Phillips

REQ'D

EEEPIERNY N, J i S S N S N . T 1 s S I L B

@%T EXCHANGER MOUNTS AND MUFFLER SHIELDS

W = == = N = N

July 1978






N,
"\~ —
CASE 220, 222, 224 AND 444 COMPACT TRACTORS
HYDRAULIC PUMP AND COUPLING
- (USED 220 S/N 9748821 TO 9749036)
(USED 222 S/N 9750516 TO 9750723)
REF. PART NO. DESCRIPTION
1 NSS PUMP - hyd. 9/16"" shaft (order C24828 pump) ........
2 Cc 20456 BODY - puUmp . . . e e
3 NSS COVER ASSEMBLY - pump! (order C24828 pump) . . . .
4 C 20460 GEAR -drive, pump . . . .. .o e e
5 C 20461 GEAR “driven, PUMP « .« oo e eee e e e
6 C 20462 PLATE -Wear . . . .. it i st et e e et
7 NSS SEAL AND RETAINER - wear plate (order C24334 Kit)
8 A 35690 RING -retaining . . ...t ti ittt e e
9 NSS SEAL - 0" Ring (order C24334 Kit) .. ...........
10 221- 849 PLUG -pipe . . .ottt e e et e e
11 D 58188 PIN-dowel ......... . . ...
12 NS SEAL - shaft (order C24334 Kit) . ... ............
13 13- 424 BOLT-1/4" x 1-1/2” NC hex, grade 5. . . . .. . ... ...
14 D 58189 WASHER-1/4" ... ............. NN e
15 C 20455 KEY -square 3/16" x 13/16"". ... ... ¢ N
16 C 20058 COUPLING - 220, 222
17 NSS HUB - coupling (order item 16). .
18 NSS HUB - coupling (order item 16). .
19 A 70112 SPIDER - {for C20058 cou .
20 83- bb SETSCREW -5/16" x 5/16
C 24334 KIT - seal (includes items 7,
- Q@@
’QK\,Q
\

Printed in U.S.A.

51B

B I et - T - Tt 2 T i I

-

July 1978



52




REF. PART NO.
1 C 15335
2 113 206
3 62- 616
4 192- 21
5 W 5063-S
6 C 25207
6 C 25208
6 C 15726
6 C 17298
7 C 26278
7 Cc 24828
8 218 5065
9 218- 5007

10 C 16794

11 C 16793

12 C 22769

13 214- 254

14 D 55911

15 C 24818

16 C 25237

17 NSS

18 L 76746

19 C 23326

20 C 24827

21 C 18797

22 218- 5006

23 C 26182

24 C 16687

24 C 25333

25 C 25334

25 C 17898

26 218- 5107

27 218- 5007

28 NSS

29 C 25967

30 246

31

32

33

34

35

35

36

37

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

HYDRAULIC SYSTEM

DESCRIPTION

SUPPORT -pumpmounting .. ...........cuuiuininnenunn..
BOLT - 3/8" x 3/4' NC hex. support mounting . . ... ... .....
BOLT - 3/8" x 1" NF hex soc. hd., pump mounting . . . . ... ....
LOCKWASHER - 3/8" zincplated . ... ..................
KEY -square 1/4” x 3/4" (engineshaft). . . .. ... ...........
COUPLING - pump, 9/16" shaft {220, 222) (See page 55 or 57) . . .
COUPLING - pump, 9/16" shaft (224, 444) (See page 55 or 57} . . .
COUPLING - pump, 1/2"" shaft (220, 222) repairs page 55.........
COUPLING - pump, 1/2'" shaft (224, 444) repairs page 55. . .......
PUMP - hydraulic, 1/2" shaft {repairs page 55 0r57) . ............
PUMP - hyd. 3/16" shaft (repairs page 550r57) . ... ... ... ...
FITTING - hyd. 3/4" x7/8" 0" Ring . ..., ..
“O" RING - 5/8" {for C17263 fitting) . . .. .. ............
TUBE - valve to lower motor port (220, 222 and 224) . ... ......
TUBE - valve to upper motor port {220, 222 and 224). . . . ... ...
EXCHANGER -heat . .. .. .. .. ... e
CLAMP -hose . . ... .. ... ... . ... .....
HOSE - rubber, tank to heat exchanger
RESERVOIR - hydraulicoil ... ... ..

CAP - reservoir (includes insert). . . . ... Q
INSERT - reservoircap . .. ... .. VAN
TIE - hose clamp . ... ... .. .. @
CLAMP -hose . ... ....... . .
HOSE - suction .......... NN
" -

TUBE - valve to lo
TUBE - valve to g
TUBE - valve to
TUBE - valv
FITTI :

Q

@)\ or port (444) (use S/N 9766840 and after)
@ motor port (444) (use S/N 9766840 and after)
‘J 4

motor port (444){use before S/N 9766840) .
or?, 90° elbow, “O" Ring .. .............

aulic control, single spool (220, 222) (repairs page 59)

% ydraulic control, two spool {all models with hydraulic
lyepairs page 59) . . . . ... L

OV -lock 5/16" N.C.hex . ... ... ... . ... ...
ITTING - hydraulic valve 5/8' x 7/8” "O" Ring .. ..........

0" RING - 5/8" e e e e e e e
SEAL - motor to transmission . . ... ... ...
MOTOR - hydraulic (220, 222 and 224) (repairs page 61) . . .. ...
MOTOR - hydraulic (444) (repairs page 61) .. ..............
SCREW - 1/2” x 1-1/4" N.C. flanged 12 pt. ... ... ..........
HOSE - rubber, 4" (use C22902) . . . . .. ... .. . i .

-5/16”x1-1/4"N.C.................................

53

REQ'D

AN A E amamaa a2 NN oA Mo aaa s ae e aaasd D —

SR A L WWNN -

July 1982






o)
m
m

DO HDWN—

10
11
12
13
14
15
16
17
17
18
19
20
21
21

OCONOMPHWN =

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

HYDRAULIC PUMP AND COUPLING
(PARKER-HANNIFIN)

(FOR 220 S/N 9748821 TO 9749036 SEE PAGE 518B)
(FOR 222 S/N 9750516 TO 9750723 SEE PAGE 51B)

PART NO. DESCRIPTION

C 24828 PUMP-hyd. 9/16" " shaft.......... ... .. i,
F 53109 PIN-dowel......c.ooiuiiiiiiiiiineainnanens
C 24861 COVER -rear . ....oi ittt it i ceiinaannns
C 15731 GEAR ASSEMBLY -driven ......cviiviiiiiinnanns
C 15732 O RING - COVEI . . it i et i e ittt s et inan e
(o 15733 BODY - PUMIP . ittt ittt e iea s
C 16734 COVER -front ..o vttt it e iiiiiinaannnas
C 15735 SEAL-shaft.. ... ittt iiieeii e
NSS GEAR ASSEMBLY -drive .....cciviiiiiiiiinannnn.
C 24862 SHAFT -drive ... i ii it e e i i e e e enans
C 24863 GEAR -drive . .o vttt et et e et
c 24864 KEY <Qear . ...ttt
C 24865 RING - retaining

Cc 156737 PLATE-wear........c.ovuveunuosf

C 15738 SHIELD-heat. . ........cvvvnnn.

C 15739 GASKET.......civiiiiienn

C 15740 SEAL ... ... e,

113- 111 BOLT ................¢

A 21075 KEY - 3/16" square

A 50773 WASHER

C 25207 COUPLING - pump (2204

C 25208 COUPLING - pump (2

NSS HUB - (ordet ite

NSS HUB - (order

83- b5 SCREW - set

A 70112 SPIDE

c a0 y@\@

C 22894 SUPPORT -heatexchanger . . ...............0oc...
13- 118 BOLT -5/16" X 5/8" . . . . it i
Cc 26098 SHIELD - heat, muffler. . .. ........ .. ... . ... ...
113 1 BOLT-1/4" x1/2" hex z.p. . v o i i e e i iae e
Cc 22903 PAD -insulation . . . ... . ..t
C 22874 RETAINER -insulation, . . . .. ... ... iy
192- 19 LOCKWASHER - 1/4" .. ... i
c 25556 WASHER - heat exchanger bracket . ... .......... .
187- 1252 SCREW - 1/4” x 1-1/2" N.C. flat hd. Phillips. . . . .. e

Printed in U.S.A.

...........

...........

55

REQ'D

e ) e et e e D et P N e el el e N e N e

WR N = =N - b

May 1981






)
m
m

OCRNNONHAWN—

REF.

- 0D WO ONOOOO P WN =

—_ -_ -
W N

-
[ 00

PART NO.
NSS

@]

20456

=
[72]
w

20460
20461
20462
24070
24071
356690

=8

849
58188
20464

5
58189
20455
25207

OUNZT>O00000

ocoo=
w

z 2
wwm
wvw

70112
55
24334

O$>

PART NO.

NSS

F 9883
FHO 40600
NSS

NSS

H

NSS

H 21

H 62
A 21075
C 19207
H 218354
N

306
H 755413
32

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

PUMP - hyd. 9/16" shaft (order C24828 pump)

P

@

HYDRAULIC PUMP AND COUPLING

(BORG-WARNER)
(USED 220 S/N 9748821 TO 9749036)

(USED 222 S/N 9750516 TO 9750723)

DESCRIPTION

BODY - pump

PLATE - wear

COVER ASSEMBLY - pump (order C24828 pump) . .
GEAR -drive, pump
GEAR - driven, pump

SEAL - wear plate (included in C24334 Kit)

SPACER - seal {(included in C24334 Kit)
RING - retaining

PLUG - pipe
PIN - dowel

DESCRIPTION

\%\&\

SEAL - “Q" Ring (order C24334 Kit)

SEAL - shaft {included in C24334 Kit). . .
BOLT - 1/4" x 1-1/2" NC hex, grade 5. ,
WASHER - 1/4"
KEY - square 3/16" x 13/16"
COUPLING - 220, 222
HUB - coupling (order item
HUB - coupling (order ite

d.(9/16" shaft use C24828) (1/2"' shaft use C26278). . ........

@NG ..................................................
@ APHRAGM - wear plate

COVER - front (9/16" shaft use C24828) (1/2"" shaft use C26278). . ...
COVER - rear (9/16" shaft use C24828) (1/2' shaft use C26278). ... ..
SEAL -shaft. . ..o e
BODY - pump (9/16" shaft use C24828) (1/2" shaft use C26278). .....

SEAL - diaphragm

GASKET - back up
KEY - 3/16" square x .609 (for 9/16" shaft)
KEY - 1/2' square x 3/4" long (for 1/2" shaft)
GASKET - protector

GEAR ASSEMBLY - drive (9/16" shaft use C24828)

GEAR ASSEMBLY - driven (9/16' shaft use C24828)

BALL - steel 7/32"”
PIN - dowel 1/4” x 1-1/4""
BOLT - 6/18”

(1/2"" shaft use C26278)

{1/2" shaft use C26278)

-18x 2-1/2" 12pt.flange. .. ..ot

57

)
m
Q
L)

P R i T O e i YA G ST S G )

P G T I G (P Y

—_

ANN -

July 1982



58




REF.

-
COONOOAOPWN -

WWWRNRNNNMNMNNNONNNNRN S = 2 a2 a s
N0 O0O0O~NODOPLRXN—_OODONDDOPWN=

Printed in U.S.A.

PART NO.

C 24898
C 24815
C 24816
C 14565
C 23029
C 24813
C 19378
C 14537
C 18389
C 21945
C 23002
c 21989
C 18197
C 18113
c 23010
A 24509
C 14553
C 22571
C 24889
\ 34427
C 24800
KO 231281
\ 34435
C 24301
A 27251
\Y 34433
KO 230722
223- 20
NSS

C 248986
C 25485
c 25486

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

EL

220
222
224
444

ECTRICAL SYSTEM

- use before S/N 9779977
- use hefore S/N 9781649
- use before S/N 9783251
- use before S/N 9784625

DESCRIPTION

HARNESS - wire
HARNESS - wire
CABLE - solenoid to starter (black)
CABLE - solenoid to battery positive (red)

CABLE - battery negative to ground (black)
CONNECTOR - stator
CONNECTOR - rectifier (early production)
CONNECTOR - lights
AMMETER - 30 amps, 12v
RECTIFIER - voltage, 12v {early production)
SWITCH - neutral start (includes wire)
INSULATOR - locator
BATTERY - 12v

CAP - battery

SWITCH ASSEMBLY - ignition (includes key

KEY - ignition

SOLENOID - start 12v

REQ

s s e 3 A R o o 3 ) 3 3 eml b ek ad —3 3 3 3 w1

August 1980

59

‘D



59A

BATTERY

IGNITION

IGNITION SWITCH TERMINALS




el
m
m

—_
OOV ~NIIADWN =

WNRNNNNNOMNNNONNNMN=S 2 2 3 @ aaa
QOO NOOADBRWN OO HWN -

Printed in U.S.A.

PART NO.

25564
24815
24818
14565
23029
24813
25486
14537
18389
25485
23002
21989
18197
18113
23010
24509
25499
22571
24889
34427
24800
O 231281

34435

24301

27251
\% 34433
KO 230722
223- 20
NSS
c 25563

<cOOOPOOOOOOOOOOOOOOO0O

POSAO

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

ELECTRICAL SYSTEM

220 - use S/N 9779977 and after
222 - use S/N 9781649 and after
224 - use $/N 9783251 and after
444 - uyse S/N 9784625 and after

DESCRIPTION

HARNESS - wire . ...
HARNESS - Wire . ..o e e e e
CABLE - solenoid to starter {black). .. ........ ... ... . ... . ..
CABLE - solenoid to battery positive (red) .. .............. ... .....
CABLE - battery negative toground {black) . . .......................
CONNECTOR - stator . ... ..o e e,

CONNECTOR - lights ... .ot e e
AMMETER - 30 amps, 12v ..ottt e e
RECTIFIER - voltage, 12v. . ...t i i e e e e
SWITCH - neutral start (includes wire). . ...,
INSULATOR -locator. ......coiv it
BATTERY - 12v . ... ... . . .
CAP-battery ....................
SWITCH ASSEMBLY - ignition (include
KEY -ignition.............
SOLENOID - start 12v

SWITCH - neutral start,
COIL - ignition, 12v {j
BRACKET - cojln

59B

REQ'D

- e S A e e g A R) 2 a2 O) 3 e e s s ea e —a

August 1980






REF.

AW =

_
O W NO O,

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

Printed in U.S.A.

PART NO.

C 23330
C 23012
131- 629
187- 1047
C 22571
NSS

A 41264
C 14304
C 22573
113- 1
193- 57
120- 101
11- 140
192- 19
129- 162
129- 27
193- 26
111- 202
11- 108
129- 102
182- 9
129- 13
192 13
C 24069
187- 1844
22- 58
13- 3
193- 29
113- 17
C 10836
187- 484

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

NUT - switch mounting. . .. ... . ...
LOCKWASHER - internal tooth ... ......................
NUT -speed type “U" o
SCREW - #8 x 1/2 self tapping, rd. head Phillips . . ..........
HEADLAMP ASSEMBLY . ... ... ... .. ... . . . . . ..

RECEPTACLE - headlamp (order C22571). ... ... .. ......

BULB -headlamp . ......... . ... . . . ..

GASKET - headlamp. ... ... ... . e

LENS -headlamp ... ... . 0
BOLT-1/4"-20x /2" hex . ... ... . i
LOCKWASHER - 1/4" external tooth . ... .................
NUT - 1/47 -20hex. . . ... .. . i
BOLT-1/4"-20x 1-1/8"rd. headsq. neck . . ..............
LOCKWASHER - 1/4". . .. ... . . . .
NUT-B/16" NF hex . ... .. . ..
NUT-#T0N.F. hex. . ... e e e
LOCKWASHER -#10 .. .................... NN -

BOLT -5/16" x 3/4" N.C. rd. head sq. neck .

SCREW - #4 - 40 x 3/4 N.C. pan he
NUT-#4-40hex ..., ..........°

COVER - terminal .. ........
SCREW -#10 x 1-1/2" N.F.
BOLT -5/16 x 1/2 N.C.
BOLT-1/4"-20x3/4"
LOCK WASHER - 5/,

BOLT - 1/4" - 20 - do/4))
NUT - spee & N
SCREW-SX%%\/} % ..................................

BOLT - 1/4” x 3/4” N.C. rd. head sq. neck . . . ..................
NUT-5/16" NChex ................. @ ...................

61

REQ'D

NN =_PNNN—2=2ROONN2 22 NDNNRNNRNONDON =N = 2NN o

August 1980



62




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

63

REQ'D

STARTER
REF. PART NO. DESCRIPTION
1 C 24889 STARTER ASSEMBLY . ... . . e e e et e i
2 \ 34381 =10 I N« T o
3 \ 34392 CAP - end ... e e e e
4 \Y 34384 KT - comMmMULAtor CaP . . o v vttt it e et ettt e ettt
5 NSS CAP - COMMULAION « oottt ettt ettt ittt et
6 \ 34383 KIT-brush and spring. . ..o v vv vt i i it e e e it e st ennnneannens
7 NSS KIT-brushholder. .. ...t i e e it e it
8 \ 34885 KIT -hardware ... ..o vttt e ettt e et
9 \Y 34382 WASHER -armature thrust . . .. ... .. i i it i iiinnnns
10 o 24890 ARMATURE . ... i i i i st e i i et
1 (o 24891 I R 1 - O
12 Y 34386 SPRING - anti-drift. . .. ..ttt it i e e et e eaaens
13 Y 34387 SPACER - gear stop. .« v v vt ittt it i i e e
14 NSS GEAR - drive. . ..o e e
15 \% 34388 NUT -gearstop. ... ..t i i it ea e ain e
16 C 24892 COVER - dUSt. . .o e e e e e
17 \% 34391 SPACER -dustcover...............
18 NSS BODY -starter ........ovevevennnns )
19 C 24886 BOLT - shoulder 3/8" - 20 x 1-5/16"".
20 192- 21 LOCKWASHER -3/8"..........., ‘
321- 1834 DECAL - alternator electrical sy, @ ..........................
C 24880 DECAL - “DO NOT STRIKE" \ ...........................

Printed in U.S.A.

.May 1981

—_ e NI N = e e e e e ek e e e ed e e el e S N



BATTERY

START .\/Q':\\\

IGNITION SWITCH TERMINALS




REF.

—_
QU NHEAhR_WN-—=

1
WRNNNNNNNRNNNS = a0
COWONOODRNRPWN-=ODOONOO OTHWN—=

Printed in U.S.A.

PART NO.

25564
24815
24816
14565
24814
24813
25486
14537
18389
25485
23002
21989
18197
18113
23010
24509
25499
22571
24889
34427
24800
O 231281
34435
24301
27251
Vv 34433
KO 230722
223 20
NSS
c 25563

<cOO0OPOOOOOOOOOOOO0OO0

POSARO

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 67

ELECTRICAL SYSTEM

220 - use S/N 9779977 and after
222 - use S/N 9781649 and after
224 - use S/N 9783251 and after
444 - use S/N 9784625 and after

DESCRIPTION

HARNESS - wire . .........
HARNESS - wire..........

CABLE - solenoid to starter (black}. .. .......... .. ... ... . ... . ...
CABLE - solenoid to battery positive (red) ... ......................,
CABLE - battery negative toground (black) . ........ ... ... ... .......

CONNECTOR - stator .. .. ..

CONNECTOR - lights . ... ..
AMMETER - 30 amps, 12v ..
RECTIFIER - voltage, 12v. ..

SWITCH - neutral start {includes wire). . .. ... ...

INSULATOR - locator. . .. ..
BATTERY -12v ..........
CAP - battery ..........

SWITCH ASSEMBLY - ignition (include@ lockwasher) . ... .. ... ..

KEY -ignition..........
SOLENOQID -start 12v. .. ...
HEADLAMP ASSEMBLY -

STATOR............

%g%é@ééiﬂffﬁfﬁﬁ.'.'ﬁff.'

REQ'D

63) .. ..

_ e e A e O e e 2 e S N) e e () = = 3 e e e e e b e 3 e

-

May 1981






REF. PART NO.
1 C 23330
2 C 23012
3 131- 629
4 187- 1334
C 22571
5 NSS
6 A 41264
7 C 14304
8 Cc 22573
9 113- 1
10 193- 57
1 129- 101
12 11- 140
13 192- 19
14 129- 162
15 120- 27
16 193- 99
17 111- 202
18 111- 108
19 129- 102-
20 182- 10
21 129- 13
22 192- 13
23 C 24069
24 187- 1844
25 22- 58
26 13- 3
27 193- 29
28 113- 17
29 C 10836
30 187- 1908
C 19521

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS
ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

NUT - switch mounting . . ..o oo e e e e i s
LOCKWASHER -internal tooth . ... ..., . ... i,
NUT -speed type “U" . .. i e e i e e
SCREW - #8 x 1/2" self tapping, rd. head Phillips . . ...................
HEADLAMP ASSEMBLY ... i i i ity

RECEPTACLE - headlamp (order C22571). ... ... ... ...t

BULB-headlamp ..o oo ii i it e e e e e e e e

GASKET -headlamp. . . .. ottt et et e e i e et

LENS -headlamp . ...ttt e e e
BOLT-1/4" - 20X 1/27 ReX . oo ittt e et e ittt aa e eeieans
LOCKWASHER - 1/4” external tooth . . .. ... ... i
NUT - 174" - 20 heX. . .ottt e et et e
BOLT-1/4"-20x 1-1/8"rd. headsg. neck . . ............ ...t
LOCKWASHER - 1/4" . . i e e et e e
NUT - B/16 NF ReX . ottt e e et e e e
NUT -ATO N F. ReX. . e e ettt
LOCKWASHER -#10 ..................
BOLT - 5/16" x 3/4"* N.C. rd. head sqg. nec

BOLT - 1/4" x 3/4’" N.C. rd. head sq. n ......................
NUT -5/16” NChex ............ s ........................

SCREW - #4 -40x 7/8" N.C. pan d ...........................
NUT-#4-40hex ...,.... .
LOCKWASHER -#4 .. ...

COVER - terminal .......
SCREW - #10 x 1-1/2" [{F
BOLT -5/16x 1/2 t
BOLT-1/4"-20
LOCK WASH
BOLT - 1/4”

69

REQ'D

S RON=RNONN2 NN, =22 DN NNNWORN =R = 2NNk

May 1981



70




REF. PART NO.
1 D 70115
2 A 25213
3 A 40855
4 33686
5 NSS
6 193- 543
7 A 34046
8 13- 209
9 192- 21
10 129- 103
1 10923
12 192- 23
13 129- 105
1 NSS
2 NSS
3 Vv 34421
4 KO 275182
5 A 35060
6 KO 220174
7 187- 408
8 173- 224
9 193- 5
10 Cc 24135
11 c 23870

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

D70115 FLOOD AND TAIL LAMP (OPTIONAL)

DESCRIPTION

LIGHT ASSEMBLY -floodand tail . .....................
RETAINER -sealedbeam . ... ........ ... ...
LAMP -sealed beam #A44400X . .. ... ..o
BULB-tail #1141 . . ... ... i i
BODY - light (order D70115 light assembly) ............
SCREW AND LOCKWASHER -#8-32x3/8"N.C........

BRACKET -mounting . ...ttt iiianannn

BOLT-3/8"x1-1/2"N.C.hex .........cciiiiiiinnnn.

LOCKWASHER - 3/8" .. oot iiiee e e it e iaan

NUT -3/8" N.C.hex ...vi it i e e iiee e

WASHER -bearing . ......... o i e

LOCKWASHER - 1/2" . ... i i i e e e v e i e

NUT-1/27" NG heX. . oot e e e e e e

BREAKER CONTACT@
LEAD - breaker contact (order Xﬁ}supplier) ........
BRACKET - breaker contacts N
SCREW - #10 x 3/8" roun% ncplated . .. .........

RETAINER - wire . ..
COVER - breaker co
GASKET - cover . .
SCREW - #6 x 3
SCREW - #8 x 1

LOCKWAS & ‘} ernattooth. . . ................

POIN aKercontact assembly. . . ... ... ........
ROD - ntactpush . . . ... . . e

Al

REQ'D

ot ) ek D el 3 et = = ok =3

PN QT N I QS T N -y

May 1981



72

AcAUTION

OFF

uuurs-—-og
gmmnou—l
START— D

2N

ATTACHMENT TRAVEL CONTROL
DRIVE —

CLUTCH
BRAKE

o©
e

RANGE SELECTOR

®
&

KEEP ALL SHIELDS ¥ PLACE

BEFONE STARYING ENGINE: DISENGAGE ATTACHMENT DRIVE ANG
PLACE TRAVEL CONTROL LEVER INTO NEUTRAL.

TO PARK TRACTOR: PLACE TRAVEL LEVER INTO NEUTRAL, SET
PARKING BRAKE. DISENGAGE ATTACHMENT DRIVE, SHUT OFF ENGINE
AND REMOVE IGNITION KEY.

WHEN OPERATING ON INCLINE, PLACE TRANBMIZSION IN LOW RANGE
STOP ENGINE AND WAIT FOR ALL MOVEMENT TO 5TOP BEFORE
OISMOUNTING TRACTOR, REFORE SEAVICING OR MAKING ADJUST
MENTS TO TRACTOR AND/OR ATTACHMENTS

NEEP PEQPLE AND PETS A SAFE DISTANCE AWAY FROM THE MACHINE




REF. PART NO.
1 321- 2677
2 321 18
3 321- 4767
4 321- 3585
5 321- 1788
6 NSS
7 NSS
8 321- 4162
9 321- 4163

10 321- 4164

11 321- 4165

12 321- 4155

13 321- 4156

14 321- 4147

15 321- 4150

16 321- 4151

17 321- 4152
2 321- 4728
3 321- 4764
4 321- 4734
5 321- 4693

6 321- 4697
7 321- 6324

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 73

DECALS
USED PRIOR TO 8/N:

9749188 — 220
9750875 — 222
9752340 — 224
9753695 — 444

(English)
DESCRIPTION REQ'D
DECAL - “CASE”, fender . ....co ittt it et 1
DECAL -gasoling ... ...t e e e e 1
DECAL - hydraulic reservoir ... ... ...t i i i i 1
DECAL -instrumentpanel. . . ... .. .. . . . . e 1
DECAL -shiftrange. . ... v ittt it e e e e 1
DECAL - parking brake (use 321-6227). .. .. ... ... i i 1
DECAL - clutch, brake {use 321-6227) .. ... ... ... i, 1
DECAL-hood top, 220. . . ... .. ettt i e 1
DECAL-hood top, 222, ...\t e e et e 1
DECAL-hoodtop, 224................. 1
DECAL -hoodtop,444. .............. 1
DECAL - hood, R.H. {shown) ........ 1
DECAL - hood, L.H. ..... 1
DECAL - fender, 220", .. 1

DECAL - fender, 222", ..
DECAL - fender, 224" . . .
DECAL - fender, ‘444", . .

M- ¢

~hiydratiicBservoir

DE \\ ent panel .
CA oft range ... ...
% -parking brake. . . .

lutch, brake . . ..

@@ ................................ :

_ 3 3 =

May 1981

e ———— - mp———



74

e —t— st . on. .

AcCAuUTION

OFF

T E LIGHTS —-—C]§_

PLACE TRANSMIBEION I LOW RANGE
v:u:n 7O STOP BEFONE
OR MAKING ADJUST

VICING
R AND/OR ATTACH n!u i3

NEEP PEOPLE AND PETS A SAFE DISTANCE AWAY

3@

RANGE BELECTOR)

CLUTCH
BRAKE

hydriv

Q6AIQLINE

ONLY

hiydinilv]



X
m
n

-
O OWO~NOUOIHWN =

B ed aa
PBWN -

-
COWONOA P WN -

_-_ -
PO =

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

AAOER S

75
DECALS
USE S/N AND AFTER
9749188 — 220
9750875 — 222
9752340 — 224
9753695 — 444
(English)
PART NO. DESCRIPTION REQ'D
321- 5097 DECAL - “Case”seatback ............. . .. ... .. ... .. ... ... .... 1
321- 18 DECAL - gasoline. ... oot i i i e 1
321- 4767 DECAL. - hydraulic reservoir . . .. .. oot it et e 1
321- 3585 DECAL - instrument panel .. ... ... i e e 1
321- 1788 DECAL -shiftrange. . ... ittt i i e et e ieeaans 1
NSS DECAL - parking brake {use 321-6227). .. .. .. oo oo i e 1
NSS DECAL - clutch, brake (use 321-6227) . ........ .ottt 1
321- 5103 DECAL - hood top, 220 1
321- 5104 DECAL - hood top, 222 1
321- 5105 DECAL - hood top, 224 .. 1
321- 5106 DECAL - hood top, 444 ) 1
321- 5100 DECAL -hood R. H. (shown) ... /Z29\N"J) . .o 1
321- 5101 DECAL - . .. @ 1
321- 5040 .. 1
NSS 1
321- 4728 1
321- 4764 1
321- 4734 1
321- 4693 1
321- 4697 1
321- 6324 -cluteh, brake. . .. ... e e e 1
NSS L-hood top, 220. . . oottt e e e e 1
NSS ECAL -hood top, 222, . . .ot e e 1
NSS @ DECAL -hood top, 224. . ... i et e e e 1
NSS % DECAL - hood t0p, 444, . .+ o+ v\ttt e et 1
NSS DECAL -hood R.H. (shown) . ....... ... . . . . ... 1
N DECAL -hood L. H. .. i e et et 1
N@ MEDALLION - “Case’ .. . .t et e et e s 1
May 1981



76

¥
!
-\\F

s A Y
N

\\. o
’ ’ \. ..—.— -. i
",
1

"




REF.

& WN -

WA=

PART NQ.
NSS

131- 1182
195- 533
111- b2
NSS

131- 1182
195- 533
111- 525

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

K8 WHEEL WEIGHTS — MODEL 220, 222, AND 224

DESCRIPTION

WEIGHT - wheel 55 Ib. (Order as Machinery Item}

NUT - 1/2" NC hex lock
WASHER - 1/2"

K10 WHEEL WEIGHTS — MODEL 444

WEIGHT - wheel 75 Ib. {Order as Machinery {tem)

NUT - 1/2" NC hex lock

BOLT - 1/2" x 7" Rd. head Sq. neck

WASHER -1/2". . ... e
BOLT - 1/2” x 6” Rd. head Sqg. neck

77

00 00 00 N

July 1982

St st e






REF. PART
1 c
1 C
2 219
3 c
4 132-
5 132-
5 132-
6 C
7 C
8 113-
9 131-
10 C
11 A
12 C
13 132-
14 195-
15 c
16 C
17 195-
18 C
19 129-
20 C
21 113
22 131
23 195
24 C
25 D
26 c
27 218
28 c
29 c
30 NSS
3 c
32 C
33 c
34 C
35 A
36 A
C

also requires D6

220 — 14005176
222 — 14006635
224 — 14007760
444 — 14009197

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 79
MODEL J30 HYDRAULIC LIFT

NO. DESCRIPTION REQ'D
19661 ROCKSHAFT ASSEMBLY -(444) . . ...\ttt i aii e nns 1
18808 ROCKSHAFT ASSEMBLY - (220, 222 and 224) shown . .. .......... 1
404 FITTING - lube . . . ... . e e e 1
18251 PIN -cylindertolever. .. . . ... .. . . . . e 1
310 PIN - cotter 1/8" x1". . .. ........... e e 3
361 PIN - cotter 1/8'' x 2-1/2"" (early production) . .................. 1
310 PIN - cotter T/8 X 1/ it it ettt ettt et e e 1
17249 BRACKET -mounting, 1op . . . . ..o v it it it i anen 2
17250 BRACKET - mounting, bottom. . . .. .. ...t ittt 2
207 BOLT-3/8"x 1”NChex ... ... ... i 4
1181 NUT -3/8 " NChex ... ...t e e e e e e e e 4
16163 LEVER -liftcontrol. . . ... ... . . e 1
37247 KNOB -control lever. . . .. ... ... . ittt e e e i e 1
12093 BUSHING -liftlever. . ... ... ... ... i e 1
26 PIN - cotter 3/32" x 3/4" . .. . . . . e 1
533 WASHER - 1/2" . e e 1
21518 WASHER - nylon . . .o ot e e e e 1
25595 SPRING -control lever . . . .. .. i i it et e e e e e e e e 1
521 WASHER -5/16". . ... ... ... .. ... ..., 1
18742 ROD-control . . ... ... i, 1
122 NUT -5/16 NFhex .. ............ . 1
19025 BALLJOINT ..o . 1
207 BOLT -3/8"x 1" NChex ........ ~ NS 2
1181 LOCKNUT -3/8" NChex ... .& ..\ 2
104 WASHER - 3/8" x 1-1/8" OD. \\\. o 2
26185" BRACKET - cylinder ... .. SN e e 1
63720 PIN -cylinder foot .. ... (L. N\ ... . 1
25967 VALVE - hydraulic, 2 spo@t S . o o oo e e e e e e e e e 1
5056 FITTING - valve {inclu 004707 ring). ........ ... ... ... 2
17224 HOSGE - Short « v v o/ o+ r v v e e et e et e et e e e e et e e e e 1
17734 HOSE -long « - - o A/ Y o 1
CYLINDER - iff(obdeEC19475). « - v o v v i e e e e e e e e e e e e 1
16133 /i 1
19104 1
17732 1
14976 1
7623 1
30971 2
13106 1

efore S/N:

duly 1982



80




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 81
J-17 HYDRAULIC PTO VALVE
J-17 AND K-17 LEVER ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 NSS VALVE - control (use C24962 valve) . .. ... ... . . . .. 1
2 C 11891 SEAL -U-CUD « o e e e e e 2
3 132- 5 PIN - cotter 1/18" x 172" . e e e e e e 1
4 36627 PIN -handle . ... . e e e e e 1
5 C 19422 BRACKET -handle. . . . oo i e e s e e e e e 1
6 71- 410 SCREW - 1/4" x 5/8" NC fillisterhead. . . .. ... .. .. ... ..., 2
7 36628 LOCKWASHER - 1/4" . . e e e e e e e 3
8 NSS BODY AND SPOOL ASSEMBLY {(Order C24962) . . . ... ... ...... 1
9 C 11895 ADAPTER - spool . . o e e e e e 1
10 95- 4 WASHER - plain 174" . . L e 1
11 75- 48 SCREW -1/4" x 1/2" rd. hd. machine . . . . ... .. ... 1
12 C 11893 BONNET -detent . . ... .. e e e e e et i e 1
13 C 11901 PIN -detent .. .o e e e e e 1
14 C 11892 SPRING -detent . . . . e e et e e e e e e e e 1
15 C 11886 WASHER -detent spring . . . . . ot i e e e e e e e 1
16 C 11887 CAP - detent . . . e e e e e e 1
17 169- 108 SCREW - bonnet #8-32 x 1-1/4" fillister head , . .. .. ........... 4
18 C 19423 LEVER -valve. . .. .. .. ... .. .. .. .. 1
19 221- 842 PLUG -relief 3/8" NPT........... 1

20 D 39712 SHIM - 010" thick. . . ......... UAR
21 T 40189 SPRING -refief . ... ... ...... \ 1

22 A 55894 SHIM - .020" thick. .. .. ..... .. UAR
23 211 11 BALL -relief 3/8" . . ... Q.. @ 1
24 C 18417 SEAT -relief. .. ...... \\0 1
25 A 27891 “O" RING - relief seat. . N ot i e e e e e e 1
26 A 37247 KNOB - hand throttle . A\ .\ Y . o o e e 1
27 c 12127 BUSHING - nylon @ .............................. 1

0K- AULIC PTO VALVE

1 C 24962 VA CARITOl . 1
2 NSS y “alve (order C24962 valve). . ... ... ... 1
3 NSS -valve (order C24962 valve) . .. .. ... i 1
4 195. 533 T 0o o | 2
5 H 202416 RETAINER -spool . .. oo i i e e e 1
6 173- SCREW - 88T .. . 1
7 o 2 COVER -detentandrelief. ... ... .. i i i 1
8 o SPRING -detent . .. ..o e et e e s 1
9 211- BALL - detent, 1/4" steel . ... . ... 1
10 113- 3 BOLT - 1/4" - 20 X 3/4" ReX. .t o vo et e et e e e et 4
11 192 19 LOCKWASHER - 1/4" .. . e e e 4
12 HO 355692 SEAT -relief oo 1
13 C 24989 SHIM - pressure adjust oot i s 1
14 C 24985 PIN - limMit . e e e e e e e e e e 1
15 211 103 BALL - relief, 5/167 steel oo v it e e 1
16 C 24988 SPRING - relief ... e e 1
17 C 24983 V-PACKING i e e e e e e 1
18 C 24987 WASHER - backup ..o e e 1
19 A 58292 YO RING 1
20 A 15888 O RING o 1

-

Printed in U.S.A, April 1978






REF.

-
COONTOASWN

1
12
13
14
15

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL L-19 FLOW CONTROL VALVE KIT

PART NO.

32>0T»0
Tw

[CRNY
gl
Q@

OOONOOOOO

_‘
»

23618
27365

62023
18720

61683
12
1115
485
445
23612
23407
23600
19405
18721

23879
21592
18719

Printed in U.S.A.

DESCRIPTION

VALVE -flowcontrol - .. ... . ...

0" RING - shaft 3/4" x 15/16"

HOSE - return

RING - retaining - shaft .867 1.D. ............
LEVER -valve. . . .« o oo oo s e e e

KNOB-lever. .. ...... . ..
BOLT-1/4" x2-1/2"NChex. . .............
NUT -lock 1/4”" NChex . . .. ... ...........
FITTING -elbow 90° 1/2“NPT. . .. .........
FITTING - straight 1/2”" NPT . ... ...........
TUBE - flow control valve totube . . . ... ......
TUBE -bypasstoreturnline ... ... .........
TUBE -valve to tractorvalve . . .............
TUBE -heatexchanger . ... .. .............

83

o
m
e
o

B, AN RN = mCaa e NN = 2N =

October 1977



83A

I
Gl

3
/

e

/
e - —

N




Printed in U.S.A.

REF. PART NO.
1 C 24995
A 7623
2 C 24990
2 C 24992
'3 C 24901
3 C 24993
4 C 24994
5 218- 5062
6 218- 5007
7 218- 5066
8 218- 5006
9 218- 5117
10 218- 5006
11 218- 5404
12 218- 5006
13 218 5251
14 218- 5007

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

L-7 HOLDING VALVE (220, 222 and 224)
L-9 HOLDING VALVE (444)

DESCRIPTION

VALVE-holding..........ciiiiiiiiiiiiiininnnnn,

O RING-end caps . ..o e
TUBE -valvetovalve {L-7) .............0iiirrnnunn,
TUBE -valvetovalve (L-9) ........... ... i,
TUBE -valve tovalve (L-7) ............c0' ...
TUBE-valvetovalve (L-9) ......... ...
TUBE -valve to motor . . ..ottt s e ee e
CONNECTOR - straight, male ..........covvvunennn...

YO RING L e e
CONNECTOR - straight, male ...............co.ou....

YO RING L e
ELBOW -adjustable. . ............coiiiniinnnn.

“OMRING L. e e .
CONNECTOR -straight, male ............civuunnn...

“"O"RING ... ...
CONNECTOR - straight, male/female swivel . .
"O"RING ...

83B

REQ'D

T R P NP W N AR 7 QR G S R S N Y

June 1978



NUMERICAL INDEX
PART PAGE  REF. PART PAGE REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO.  NoO. NO. NO.
10923 63 11 C 11529 25 18 C 14399 21 26
33686 63 4 C 11529 49 16 C 14457 75 2
36627 81 4 C 11545 25 19 c 14459 75 5
36628 81 7 C 11545 49 17 C 14460 75 5
40035 11 20 c 11886 81 15 C 14506 29 4
40035 13 20 C 11887 81 16 c 14525 45 14
40035 15 20 C 11891 81 2 c 14534 37 12
40035 17 28 C 11892 81 14 C 14537 59 8
40035 19 28 C 11893 81 12 C 14553 59 17
40035 21 28 C 11895 81 9 C 14565 59 4
49485 29 24 C 11901 81 13 C 14568 73 2
A 7982 53 3 c 11906 39 5 C 14568 75 14
A 7982 53 4 C 12093 55 2 C 14619 49 37
A 24509 59 16 C 12093 69 12 C 14644 47 24
A 25213 63 2 C 12110 43 5 C 14655 49 35
A 27001 11 23 C 12111 43 6 C 14655 55
A 27001 13 23 C 12127 81 27 C 690 25 20
A 27001 15 23 C 12224 29 2 14692 73 9
A 27251 59 25 c 12370 43 7 14703 71 16
A 27365 17 39 C 12551 47 25 @3 14709 71 17
A 27365 19 39 c 12552 47 6 14710 71 18
A 27365 83 C 12559 47 Xo C 14712 71
A 27891 81 25 c 12560 47 C 14715 71 8
A 30064 43 10 C 12713 47 @2 C 14717 71 15
A 30095 49 34 C 12718 % 6 C 14722 71 3
A 30338 71 13 c 12723 & 10 | ¢ 14724 - 2
A 30881 39 10 C 12725 Q 21 C 14725 71 14
A 30881 39 1 c 12965 ) 38 | ¢ 14798 37 29
A 34046 63 7 C 129 39 9 C 14729 35 17
A 37247 31 1 C ¥ 39 10 c 14730 35 17
A 37247 55 1 C 41 20 c 14827 55 4
A 37247 69 11 C x 39 7 c 14828 55 7
A 37247 81 26 C 106 39 8 C 14829 b5 8
A 39519 31 8 @3106 41 Cc 14830 b5 9
A 40855 63 3 @ 13106 43 C 14831 1515) 10
A 50096 47 18 Q‘) 13106 45 C 14836 bb 15
A 55894 81 22 @ ; 13106 69 C 14837 55 5
A 60273 53 D) c 13196 47 16 C 14838 55 16
A 60273 53 @:@ C 13197 47 17 | ¢ 14872 73 1
A 61683 83 C 13200 53 12 C 14906 17 a4
A 62079 25 @ C 13211 47 9 C 14906 19 44
A 70062 43 11 C 13241 47 5 C 14906 21 44
A 70090 5 7 c 13261 a7 40 c 14906 31 11
A 70112 51 21 C 13266 47 8 C 14953 17 38
A 70185 43 8 C 13360 45 1 Cc 14953 19 38
A 72077 27 3 c 13385 47 6 C 14975 71 2
A 72078 27 8 C 13716 39 6 C 14976 71 3
A 72083 27 15 C 13770 47 1 C 14991 71 9
A 72099 27 5 C 14168 47 23 C 15036 51 21
A 72103 27 1 C 14200 41 6 C 15096 41 16
B 52118 71 12 C 14201 41 7 C 15335 49 1
B 52144 47 15 c 14222 47 39 C 15410 37 9
C 10314 43 2 C 14223 47 37 C 15515 33 6
C 10372 5 8 c 14246 51 7 c 15557 33 10
C 10372 23 13 C 14304 61 7 c 15564 45 11
C 10657 25 14 C 14305 61 6 C 15718 33 3
C 10678 25 3 C 14399 17 26 c 15726 51 17
C 10898 75 4 C 14399 19 26 C 15729 51 2

o



CASE 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL J22, J24, K22 AND K24 SLEEVE HITCH

REF. PART NO. DESCRIPTION REQ'D
1 C 22218 HITCH FRAME ASSEMBLY (444)(J24, K24). . ... ............... 1
2 C 14457 ARM - 1ift (22, d28). . . . . . e e e 1
2 C 25371 ARM - 1ift (K22, K24) . . ..o i et ittt e 1
3 195- 541 WASHER - plain 21/32" . . .. i i e 2
4 C 10898 PIN - safety. o vttt e e e 2
5 C 14459 BRACKET - hitch mounting R.H.shown ... ................... 1
5 C 25789 BRACKET - hitchmounting LH. ... ... ... .. .. .. . 1
6 13- 410 BOLT -1/2x1-1/2” NChex, zincplated . . ... ... ..., 4
7 192- 23 LOCKWASHER - 1/2” zincplated . ... ..., 6
8 Cc 25382 PLATE - liftlever. o v v v s v e e e e e e e e e e e e e e e 1
9 113- 417 BOLT-1/2x1-1/4" NChex, zincplated . . . .. ..... ... ... ....... 2

10 129 105 NUT -1/2" NChex, zincplated . . .. ..ottt ittt 4

1 195- 545 WASHER -plain 3/4" zincplated . . ... . ... . i e 2

12 132- 306 PIN - cotter 3/16 x 1-3/4" . . . o e e 2

13 113- 476 BOLT - 1/2x2-3/4" NChex, zincplated . .. ...... ... 2

14 C 14568 PIN -drawbar . . . e e e e e 1

15 C 23707 HITCH FRAME ASSEMBLY {220, 222 and 224)(J22,K22) . ... ...... 1

-

Printed in U.S.A. , May 1981



86




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 87

MODEL K18 FRONT END WEIGHT BRACKETS

+

REF. PART NO. DESCRIPTION REQD
1 C 16581 BRACKET -mounting . ... ... .. i, 1
2 C 17161 BRACE -rear ... ... 1
3 C 17162 BRACKET -weight mounting. . .. ..... ... ... ... . . . ... 1
4 13 417 BOLT - 1/2x 1-1/4" NC hex, zincplated . . ... ... ... .. . ... . ..... 6
5 195.- 533 WASHER - 1/2" zincplated . . . . ... ... .. .. . 8
6 25- 108 NUT - 1/2" NChex, zincplated .. ......... ... ... .. ... . ..... 8
7 192- 23 LOCKWASHER - 1/2"" . . 8

MODEL H13WEIGHT BOX
1 C 17859 FRAME - weightbox .. ......... 1

2 C 17863 BOX -weight . ............. 1
3 C 17860 SUPPORT - weight box . . . . 1
4 C 17636 PLATE - hitch. . ......." 1
5 111- 371 BOLT - 3/8” x 1" round he 3
6 113 207 BOLT - 3/8” x 1" NC hex q
7 129- 103 NUT - 3/8' NC hex . .( 7
8 192- 21 LOCKWASHER - 3/8(C=0)) . . o oo e, 7
9 195- B25  WASHER - 3/8" e T e e e e e 7

Printed in U.S.A.

525 WASHER - 3/8”
S @5

-

May 1981



88

N dreine
o e
s



CASE 220, 222, 224 AND 444 COMPACT TRACTORS

J17, K17 AND L17 HYDRAULIC PTO KIT

89

REF. PART NO. DESCRIPTION REQ'D
1 C 18281 VALVE -PTO control (J17, L17) . . . . . . e i e i e 1
2 218- 457 FITTING - straight 3/4” NPT x 5/8"tube. . . ... ... .. ... ... ... 1
3 218 494 FITTING - elbow 90° 3/4" NPT x5/8"tube ... ... ...ouovuen.n. 1
4 218- 927 FITTING - elbow 90° 1/2” NPT x 1/2” female NPSM swivel . . ... ..... 2
5 C 23337 BRACKET -valve mounting . . ... ..ttt e e et e e e ene e 1
6 113- 206 BOLT - 3/8” hex NC x 3/4" . . . e e e e 4
7 192- 21 LOCKWASHER - 3/8" . .. . e e e 4
8 o 23888 TUBE - PTO valve to travel control valve (J17, K17) ... .. .. .. ...... 1
8 C 25343 TUBE - PTO valve to travel controlvalve (L17) ... ...... ... .. ... ..... 1
9 C 25344 TUBE - pump toPTO valve (L17) ... ... i i i e 1
9 C 23962 TUBE - pump to PTO valve (J17, K17). . . .. . .. o i 1

10 218- 5232 FITTING - 90° swivel elbow 37° x 37° flare 3/4" NPT x 5/8" tube . .. .. 1

11 113 103 BOLT -5/168" x 1" NC heX . . vttt i ittt e e nan 3

12 195 521 WASHER - 5/16" . e e e e e e e 3

13 192- 20 LOCKWASHER - 5/168" . .. it ittt et e e e e e e e e i e 3

14 NSS VALVE -control (K17) (use C18281) .o« vt ittt e e e i et e e 1

Printed in U.S.A.

May 1981



90




91
CASE 220, 222, 224 AND 444 COMPACT TRACTORS

J17 AND L17 HYDRAULIC PTO VALVE
J17, K17 AND L17 LEVER ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C 18281 VALVE -control .. .. .. .. . . . 1
2 C 11891 SEAL - UeUP - vttt e 2
3 132- 5 PIN - cotter 1/16" x 172" o i e e e s e e e e e e 1
4 36627 PIN - handle . . o e e e e 1
5 C 19422 BRACKET -handle, . . ..o et e et e e e e e e e e e e e e 1
6 71- 410 SCREW - 1/4” x5/8" NC fillister head. . . . . .o o v i e e e e 2
7 36628 LOCKWASHER - 1/4" e e e e e e e e, 3
8 NSS BODY AND SPOOL ASSEMBLY (use C18281t valve) . ... ... ...... 1
9 C 11895 ADAPTER - s5pool . . ot e e e 1

10 95- 4 WASHER - plain 1/4" . . . e e e e e e e e e e 1

1 75- 48 SCREW-1/4" x 1/2" rd. hd. machine . . . . . ... o i i .. 1

12 C 11893 BONNET -detent . . ... e i e e e e e e e e 1

13 C 11901 PIN -detent . .. ... 1

14 C 11892 SPRING -detent . ... .. . i e 1

15 C 11886 WASHER -detentspring . .. . ... ... e e 1

16 C 11887 CAP - detent . . . . e e, 1

17 169- 88 SCREW - bonnet #8-32 x 2" fillisterhead ~_................. 4

18 C 19423 LEVER -wvalve, . .. .............. T N 1

19 221- 1842 PLUG -relief 3/8" NPT. . ... ..... AN NS - ¢ h et e e 1

20 D 39712 SHIM - 010" thick. .. ......... Q I S UAR

21 T 40189 SPRING -relief . .. ... AN e e e e 1

22 A 55894 SHIM - .020" thick. .., ... .. @ ...................... UAR

23 211- 11 BALL -relief 3/8" . AN . e e e, 1

24 C 18417 SEAT -relief. . ... .. .. X O 1

25 A 27891 “O RING - relief seat. . Q ........................... 1

26 A 37247 KNOB - hand throttle 2 NS ) . o o o o e e e e e e e e e e e e e e e e 1

27 C 12127 BUSHING - nylon& 1) W 1

S AULIC PTO VALVE
1 NSS VA \trol (use C18281T valve) ... .o e 1
2 NSS -valve {order C18281 valve) . ...... ... 1

3 NSS L-valve {order C18281 valve) . -« v i i i i cie e 1
4 195. 533 ASHER -3pool. .. ..o 2
5 H 202416 @ RETAINER - SPOO! « « v e e e e e e 1
6 173- SCREW - 8Bt Lo e 1
7 NSS COVER -detentandrelief. . ... .. ... .. .. .. . . . .. 1
8 NSS @ SPRING - detent . .« oo s ee e e 1
9 211- @ BALL -detent, 1/4" steel . ... .ot e e 1

10 113- 3 BOLT - 1/47 - 20X 3/4 " ReX. . o oo o e e i, 4

11 192- 19 LOCKWASHER - 1/4" . . e s 4

12 H 356592 SEAT -relief .o 1

13 NSS SHIM - pressure adjust .. .. . 1

14 NSS PIN - limit e e e e 1

15 211- 103 BALL -relief, 5/167 steel ... i 1

16 NSS SPRING -relief ... .. i 1

17 NSS V-PACKING . e e 1

18 NSS WASHER -backup ... e e 1

19 L 32176 YO RING e e 1

20 A 15888 YO RING L 1

Printed in U.S.A, May 1981



92

aod

a

Sy
—ce




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL L19 AND M19 FLOW CONTROL VALVE KIT

REF. PART NQ.
1 C 23618
A 27365
F 62023
2 C 18720
3 A 61683
4 113- 12
4 13- 15
5 131- 1180
6 218- 485
7 218- 445
8 C 25390
9 c 23407
10 c 23600
11 C 26181
12 c 18721
13 214- 6
14 C 25392
14 C 23879
15 C 21592
16 C 25391
17 113- 2
C 18719
321- 4699

Printed in U.S.A.

DESCRIPTION

VALVE - flow control - « « v o o v o i i i e i s i e et e s s e v nn
“O" RING -shaft 3/4" x 15/16" . .. ... i i i e
RING - retaining - shaft . 867 L.D. ........... .. .covuunn

LEVER -valve. . « v i i i i it i e s e e s i e s e e e

KNOB -fever. . . . ittt it e ettt st an s

BOLT-1/4" x2-1/2"NChex (L19} . . . .. ... ... ... ...

BOLT-1/4"-20x 2-1/4" NChex (M19). .. . ...............

NUT -lock 1/4" NChex . ... .. i ittt it i i i e e iinenn

FITTING -elbow 90° 1/2 NPT . . . . . .. i

FITTING -straight 1727 NPT . . .o ittt et i e ee o

TUBE - flow control valvetotube . . . . .. ... ... ... ...

TUBE -bypasstoreturnline . .. ... ... it enns

TUBE -valvetotractorvalve . ... ......c oo vvivenenann

TUBE -heatexchanger .. ..............
HOSE -return . . . . ... v v i i e i i e e e
CLAMP -hose . . .................

TUBE - PTO valve to tube (M19) .. ... Q
TUBE - PTO valve to tube (L19) . . @ ............

SPACER-(L19) ......... A\ N ) T,
BRACKET - mounting (M19) (D
BOLT-1/4"-20x 5/8" N ) I
DECAL - valve, “slow - fast’ lish) . ... .. ... ... .. ..
DECAL - valve, “‘slow fench) . ...... . ... i i

........

........

........

........

93

o
m
Q
Q

- e A e A e = A e = = NBRNNAN =g ) =

May 1981



P e e

94

P
_LmEE LN
T g Y LorT
i \\\TK RN
Legz 800 l
AT %
RN \.‘ I
823 )|I|
\ :

AN
m

A
1. N i
§"j 4 ) >/\J€@

\\\\\

-

"4..



CASE 220, 222, 224 AND 444 COMPACT TRACTORS

L7 HOLDING VALVE (220, 222 AND 224 ALL)

L9 HOLDING VALVE (444 BEFORE S/N 9766840)
M9 HOLDING VALVE (444 S/N 9766840 AND AFTER)

REF. PART NO.
1 C 24995
2 c 24990
2 C 24992
2 c 25341
3 C 25342
3 C 24991
3 c 24993
4 c 24994
5 218- 5062
6 218- 5007
7 218- 5066
8 218- 5006
9 218- 5117
10 218- 5006
11 218- 5404
12 218- 5006
13 218- 5251
14 218- 5007
15 A 7623
1 C 25572
2 c 25574
3 C 25791
4 c 25792
5 13- 417

Printed in U.S.A.

DESCRIPTION

VALVE - holding {includes O ring). .. .......coovirnnnn..
TUBE -valve tovalve (L-7) ....... 000,
TUBE -valvetovalve (L-9) .. ... ... ... ..
TUBE -valvetovalve (MO}, . ... . it
TUBE -valvetovalve (MO) .. ... ... ... .o,
TUBE -valvetovalve (L-7) .. .ot i i e eeeeens
TUBE -valvetovalve (L-9) . ..... ... ... it
TUBE -valve tomotor . v oo e i it i e it e e i e e e e aa
CONNECTOR -straight, male . ........ .t iinrnns

YO RING L e
CONNECTOR -straight, male . ........... ... ... ..o ...

YO RING L e e
ELBOW -adjustable . ......... . it e

YO RING L e
CONNECTOR - straight, male . ......... ..t iennnnn.

YO RING L e
CONNECTOR - straight, male/female swivel ... [N\ .........

“O"RING ... NN L

“O" RING-endcaps ... vt /o e s

L11 WEIG

BRACKET - mountij
WEIGHT - 40 Ib.

BRACKET - CE TRV o] o T
BRACKE? URE ear, fower. . ....... ... . . i
BOLT\' X 1-T/8" heX. o oo e e

95

REQ'D

N — =3 a3 = e b e N) = () a2 emd i 3 2 3

N — = -

-

' May 1981



ROTAYING MACHINE PARTS
STAY CLEAR, KEEP
PRO'DS INSTALLED TO HELP
ENTANGLEMENT AND INJURY.




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

L29 PTO MOUNTING FRAME, SHIELD, IDLERS AND GEAR COVER

REF. PART NO. DESCRIPTION

1 C 25800 FRAME -mounting. ... ...ttt ittt s i anaan s

2 Cc 25815 COVER -gearn ...ttt ittt it e e et e et e e e e
3 221- 4 PLUG - 0l 1727 i e e e e e e
3 221- 3 PLUG - 01l 3/8" . e i i e e e et e,

4 113- 3 BOLT -1/4" - 20x 3/4" heX . . c. ittt e et eciieeenn

5 195- 521 WASHER - 5/168 . . oottt ittt s e

6 131- 1180 LN 7 A {4 N - 3

7 C 25817 SHIELD - PTO. ..ttt e e e et e ettt e e

8 121- 106 BOLT -5/16"-18x 1/2”,special . . .. ... vt it e i

9 C 25370 PULLEY -V groove. . .. ..ottt ettt et e e e
10 113- 206 BOLT -3/8" - 16 X 3/4" i i e e et
11 193- 68 LOCK WASHER -special. . .. ... ottt iiieinnienenns
12 195- 103 WASHER - 3/8” . i e e e
13 C 25822 ARM -idler . ... e
14 R 30880 BUSHING -sfeeve . ....ccciriii ittt i ie et
15 F 51671 PULLEY -flatidler .. ... ...ttt ittt i e e nieenenn
16 113- 412 BOLT -1/2"-13x 1-3/4" hexX .. ...t e i ieeinan
17 131- 165 NUT-1/2"lock, hex....................

18 195- 541 WASHER-5/8". .. ... ... .. ... ...

19 132- 318 PIN - cotter 5/32"" x 1"

20 C 16870 SPRING - tension. . . .............

1 C 25806

2 C 25807

3 195- 2131

4 o 25808

5 A 7409

6 C 25828

7 C 25814

8 83- 68 EW - 3/8 . i e e s
9 B 18323 S BB X 2 e e e e
10 113- 206 OLT S3/87 - 16X 3/47hex L. e e e
1 192- 2% OCK WASHER - 3/8" .t et
12 C 1 HOUSING -spindle ... ...ttt e e e i
13 A BEARING ... i e e e e e
14 A RING - retaining. o v v v v v e vttt e e et e e et e et iai e e
15 C 10 SPACER -bearing. . . ... oot it e,
16 C 25541 WASHER -spacer. . . ... it i e s
17 C 25810 SPINDLE - iNPUL « o e e e e e e e
18 C 25813 PULLEY -spindle. . . ...ttt ittt i it is e i ienain i aanans
19 H 61168 KEY - 3/16  square X 7/8" . . . . oo it et e e e
20 131 1331 NUT-3/4" -161ock, hex. .. ... e e e
21 3 6379 DEC AL - Case’ . . o it ittt et
22 321 3710 DECAL-“Warning” . . ... it et et
23 C 17462 DECAL -drive belt. . .. ... . .. . it ei i ens

C 23539 BELT -drive (444,446, 448) . ... ... i i
C 23538 BELT - drive (210,220, 222,224) . ... ..\t enie e

Printed in U.S.A.

......

97

— d ek o wmd md N) = e e ot e () = (OO ON

- ) el ek ed ek wmd ek md AN) = NN = OO0 NN AN e

May 1981



98 NUMERICAL INDEX
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
10923 71 11 A 72078 27 8 C 13241 51 5
33686 71 4 A 72083 27 15 C 13266 49 8
36627 91 4 A 72099 97 5 o 13266 51 7
36628 91 7 A 72103 27 11 Cc 13360 a7 1
40035 11 20 B 18323 97 o] C 13385 49 6
40035 13 20 B 52118 81 12 c 13385 51 6
40035 15 20 B 52144 49 15 C 13605 41 23
40035 17 28 B 52144 51 15 C 13716 41 6
40035 19 28 c 10314 45 2 C 14168 49 23
40035 21 28 C 10372 5 8 (o 14168 51 23
49485 29 24 C 10372 23 13 Cc 14200 43 6
A 7409 97 5 C 10657 25 14 Cc 14201 43 7
A 7623 83 11 Cc 10678 25 3 Cc 14222 49 39
A 7623 95 15 C 10810 97 15 c 14222 51 39
A 7982 59 3 C 10836 69 29 Cc 14223 49 37
A 7982 59 4 C 10898 85 4 Cc 14223 51 37
A 15888 91 20 C 11529 25 18 c 14304 69 7
A 21075 b5 15 C 11886 91 15 14399 17 26
A 21075 57 9 C 11887 91 16 14399 19 26
A 24509 65 16 c 11891 91 2 14399 2 26
A 24509 67 16 c 11892 91 14 @ 14457 85 2
A 25213 71 2 C 11893 | 12 2 C 14459 85 5
A 27251 65 25 C 11895 N o C 14506 29 4
A 27251 67 25 C 11901 91 Cc 14525 47 14
A 27365 17 39 C 11906 4 5 Cc 14534 39 12
A 273656 19 39 C 12093 % 2 C 14537 65 8
A 27365 93 c 12093 % 12 C 14537 67 8
A 27891 91 25 c 12102 Q} 29 c 14553 64 17
A 30064 45 10 C 1211 % A5 5 C 14565 65 4
A 30095 53 34 c 1 o1 27 c 14565 67 4
A 30338 81 13 e Did994 29 2 Cc 14568 83 2
A 30881 41 10 c \ 49 25 C 14568 8b 14
A 30881 41 11 c 1 51 25 c 14644 49 24
A 30971 83 12 @ 552 49 2% C 14644 51 24
A 34046 71 7 12552 51 26 C 14655 53 35
A 35690 57 8 12713 49 2 c 14655 61
A 37247 31 1 12713 51 2 C 14690 25 20
A 37247 61 @ C 12718 49 36 c 14692 83 9
A 37247 79 <V ¢ 12718 51 36 o 14703 81 16
A 37247 91 c 12723 49 10 C 14709 81 17
A 39519 31 @ c 12725 49 21 Cc 14710 81 18
A 40855 71 3 c 12725 51 21 Cc 14712 81
A 41264 69 6 C 12975 41 9 C 14715 81 8
A 50096 49 18 C 12975 41 10 C 14717 81 15
A 50096 51 18 c 12975 43 20 o 14722 81 3
A 50773 55 16 c 13106 41 7 c 14724 81 4
A 55894 91 22 C 13106 41 8 C 14725 81 14
A 60273 59 1 c 13106 43 c 14728 39 22
A 61683 93 3 C 13106 45 C 14729 35 17
A 62079 25 15 C 13106 47 C 14729 37 17
A 63279 97 14 C 13106 79 C 14730 35 17
A 70062 45 1 C 13196 49 16 c 14730 37 17
A 70090 5 7 c 13196 51 16 c 14827 61 4
A 70112 55 21 c 13197 49 17 C 14828 61 7
A 70112 57 19 c 13197 51 17 C 14829 61 8
A 70185 45 8 c 13200 59 12 ¢ 14830 61 9
A 70280 97 13 c 13211 49 9 c 14831 61 ~10
A 72077 27 3 C 13241 49 5 c 14836 61 15




NUMERICAL INDEX 929

PART PAGE  REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
c 14837 81 5 c 16699 49 11 c 18153 35 8
c 14838 61 16 c 16699 51 11 o) 18153 37 8
c 14872 83 1 C 16700 49 13 c 18197 65 13
c 14906 17 44 o] 16700 51 13 c 18197 67 13
c 14906 19 44 C 16744 49 3 c 18251 79 3
o] 14906 21 44 o) 16786 33 12 c 18274 25 16
c 14906 31 1 o 16793 53 1 c 18281 89 1
C 14953 17 38 C 16794 53 10 C 18281 91 1
c 14953 19 38 c 16870 97 20 o 18389 65 9
c 14970 83 10 c 16945 43 1 c 18389 67 9
o 14975 81 2 c 17066 39 20 C 18417 91 24
c 14976 81 3 c 17067 47 13 o) 18711 43 12
C 14991 81 9 c 17152 39 14 c 18719 93
c 15036 55 21 c 17161 87 2 c 18720 93 2
c 15096 43 16 c 17162 87 3 c 18721 93 12
c 15335 53 1 C 17216 39 19 c 18733 35 5
C 15410 39 9 c 17224 79 28 18733 37 5
c 15515 33 6 C 17249 47 6 18742 61 6
c 15557 33 10 c 17249 79 6 18742 79 18
C 15664 47 1 c 17250 47 ( 18777 41 2
c 15718 33 3 c 17250 79 @ c 18779 M 3
o] 15731 55 4 o 17268 79 c 18782 41 3
c 15732 55 5 c 17281 47\ ® c 18793 29 3
c 15733 55 6 c 17433 Q 8 c 18797 53 21
c 15734 55 7 C 17435 9 c 18808 79 1
C 15735 55 8 c 17438 : 17 c 18809 47 1
C 15737 55 10 c 17439 1 c 18810 79 24
c 15738 55 1 c 174 59 14 c 18811 a7 4
C 15739 55 12 c 17 59 18 C 18812 41 1
c 15740 55 13 c & 59 19 o] 18814 17 43
c 16746 33 21 c 4 97 23 o 18814 19 43
c 16128 & 36 79 25 C 18814 21 43
c 16133 7636 87 4 c 18850 59 13
C 16163 17666 97 12 c 18851 59
C 16164 17717 29 1 C 18890 35 14
c 16200 17732 79 33 C 19025 61 8
c 16339 c 17734 79 29 c 19025 79 20
c 16361 c 17859 87 1 c 19037 61
c 16361 c 17860 87 3 C 19104 79 32
c 16362 c 17863 87 2 c 19183 45 2
c 16362 c 17898 53 25 C 19378 65 7
c 16373 c 18014 43 2 c 19417 39 6
c 16373 c 18017 43 21 c 19422 91 5
c 16379 45 8 C 18092 61 15 C 19423 91 18
o 16393 39 17 c 18097 11 24 c 19469 83 8
c 16404 39 2 c 18097 13 24 o 19476 83 7
C 16408 39 1 c 18097 15 24 c 19521 69
c 16429 39 7 c 18097 17 34 o] 19740 81 1
C 16444 39 15 c 18097 19 34 c 19740 81 1
c 16445 39 15 c 18097 21 34 c 19767 31 15
c 16446 39 16 c 18098 29 14 c 19867 31 12
c 16447 39 16 c 18099 29 30 o 20036 31 7
c 16516 61 1 c 18101 11 18 c 20041 31 14
C 16581 87 1 C 18110 61 10 C 20053 31 20
C 16616 33 1 c 18113 65 14 o) 20093 31 5
C 16687 53 24 C 18113 67 14 C 20455 1Y) 15
c 16697 53 35 C 18147 45 7 C 20456 57 2
c 16697 61 c 18150 35 14 c 20460 4

57



100 NUMERICAL INDEX

PART PAGE REF.  PART PAGE REF. PART PAGE  REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
c 20461 57 5 C 22819 5 12 c 24137 37 12
c 20462 57 6 C 22860 5 14 C 24139 17 7
C 21496 79 26 c 22874 55 6 C 24141 19 7
C 21504 59 C 22889 5 10 c 24143 21 7
c 21504 59 C 22894 55 1 C 24290 17 31
c 21505 59 15 c 22902 53 14 C 24290 19 31
C 21506 59 11 C 22903 55 5 C 24290 21 31
c 21506 59 22 c 22904 29 2 c 24301 65 24
C 21507 59 6 c 22947 53 18 C 24301 67 24
C 21507 59 7 c 22992 a1 13 C 24334 57
C 21508 59 8 C 22992 41 13 c 24408 25 1
C 21508 59 24 C 23002 65 1 C 24408 27
c 21509 59 7 C 23002 67 1 C 24433 45 3
C 21509 59 23 C 23010 65 15 o 24435 45 1
C 21510 59 9 C 23010 67 15 c 24438 45 9
c 21510 59 25 c 23012 69 2 c 24447 81
c 21511 59 C 23033 33 1 c 24490 27 1
C 21518 61 5 c 23049 25 1 4491 21 38
c 21518 79 15 C 23049 27 24495 21 11
C 21526 41 18 C 23126 29 26 /b 24652 27 3
C 21526 41 18 c 23135 13 18 @Q 24731 61
C 21527 M 16 C 23135 15 C 24743 33 16
C 21527 41 17 p 23245 23 \ 9 ¢ 24761 45 15
C 21529 11 21 c 23326 53 @1 o 24771 35 1
C 215630 41 21 c 23330 % 1 c 24774 33
C 21592 93 15 C 23337 ~ 5 C 24792 31 3
C 21814 17 1 C 23391 20 c 24795 45 22
c 21814 19 1 c 23407 Q 9 c 24796 45 22
C 21814 21 12 C 23 25 12 c 24800 65 21
C 21857 45 9 C &2 35 3 C 24800 67 21
C 21872 45 1 c 37 3 c 24802 51 22
c 21945 65 10 c 97 C 24803 51 4
c 21989 65 12 c 39 97 C 24804 51 3
c 21989 67 12 23600 93 10 C 24813 65 6
C 22023 35 4 23618 93 1 C 24813 67 6
c 22023 37 4 (7 23624 33 19 c 24814 65 5
C 22218 85 23625 33 14 o 24814 67 5
c 22278 41 QD C 23627 33 18 c 24815 65 2
C 22278 41 o 23630 33 13 C 24815 67 2
c 22568 41 C 23677 33 2 c 24816 65 3
c 22568 41 9 C 23707 85 15 C 24816 67 3
C 22571 65 18 c 23740 33 8 C 24818 53 15
C 22571 67 18 C 23815 25 17 o 24819 61 3
c 22571 69 C 23858 23 1 C 24820 35 21
C 22573 69 8 C 23860 23 8 C 24820 37 21
C 22637 49 14 C 23860 25 2 C 24821 35 20
c 22637 51 14 C 23870 71 11 C 24821 37 20
C 22638 49 12 C 23879 093 14 Cc 24822 35 25
c 22638 51 12 c 23883 45 16 C 24822 37 25
c 22671 33 7 c 23888 89 8 c 24827 53 20
C 22684 25 1 C 23899 45 14 C 24828 53 7
c 22699 17 23 c 23909 45 10 o 24828 55 1
C 22699 19 23 c 23910 45 11 c 24843 51
Cc 22699 21 23 C 23962 89 9 C 24851 25 8
c 22747 5 2 c 24069 69 23 c 24861 55 3
C 22775 35 2 c 24135 71 10 | € 24863 55
¢ 22775 37 2 c 24137 35 12 c 24864 55




NUMERICAL INDEX 101

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 24865 55 C 25318 37 14 C 26098 55 3
C 24872 31 3 C 25333 53 24 C 26181 93 1
C 24879 25 6 C 256334 B3 25 C 26182 53 23
C 24880 63 C 256341 95 2 C 26190 15 16
C 24883 17 21 C 25342 95 3 C 26205 41 1
C 24883 19 21 C 25343 89 8 C 26206 41 2
C 24883 21 24 C 25344 89 9 C 26214 39 8
C 24884 7 21 C 25368 83 4 c 26215 39 8
C 24884 7 44 C 25369 83 3 D 22988 29 4
C 24884 9 21 C 25370 97 9 D 31945 49 4
C 24886 63 19 C 25371 856 2 D 39712 91 20
C 24887 23 9 C 25382 85 8 D 58188 57 11
C 24887 25 13 C 25390 93 8 D 58189 57 14
C 24888 17 C 25391 93 16 D 60857 61 13
C 24888 19 C 25392 93 14 D 70115 71 1
C 24889 63 1 C 25485 65 31 D 72853 61 8
C 24889 6b 19 C 25485 67 10 E 78369 29 36
C 24889 67 19 C 25486 65 32 7232 51 8
C 24890 63 10 C 25486 67 7 9883 57 1
C 24891 63 11 C 25496 37 25 @ 19892 27 16
C 24892 63 16 C 25499 67 17 51571 97 15
c 24896 65 3 | c 25541 97 10N) F 53109 55 2
c 24898 65 1 Cc 25556 55 %ﬁ F 62023 93

C 24990 95 2 C 26663 67 = 62075 21 50
C 24991 95 3 C 25564 @ 1 FHO 40600 57 2
C 24992 95 2 C 255672 % 1 H 35592 91 12
C 24993 a5 3 C 25574 % 2 H 43034 29 16
C 24994 95 4 C 255695 @ 4 H 61168 11 23
C 24995 95 1 C 255 79 16 H 61168 13 23
C 25013 31 22 C 2 29 1 H 61168 15 23
C 25020 29 22 c ., © 29 3 H 61168 97 19
C 25022 45 4 C 33 24 H 89540 57 5
C 25043 7 25 C \z 87 43 23 H 202416 91 5
c 25043 7 48 c@ 5789 85 5 H 218347 57 7
C 26043 9 25 (% 25791 95 3 H 218354 57 10
C 25054 15 22 25792 95 4 H 218362 57 8
C 26177 49 4 @@ 25800 97 1 H 755413 57 14
c 25177 51 % c 25806 97 1 KO 200380 27 1
C 25207 53 C 25807 97 2 KO 200383 27 4
C 25207 b5 Cc 25808 97 4 KO 220174 23 7
C 25207 57 @ 6 C 25810 97 17 KO 220174 71 6
c 25208 53 6 C 25813 97 18 KO 230011 7 20
C 25208 (515) 17 C 25814 97 7 KO 230011 7 43
C 25237 b3 16 C 25815 97 2 KO 230020 9 20
C 26254 49 38 C 25817 97 7 KO 230170 7 16
C 25254 51 38 C 25822 97 13 KO 230170 7 39
C 25258 49 40 C 25828 97 6 KO 230170 9 16
C 25258 51 40 C 25855 41 24 KO 230170 17 9
C 25282 37 1 C 25856 41 24 KO 230170 19 9
C 25297 39 16 C 25857 41 25 KO 230170 21 9
C 25298 39 16 C 25967 53 29 KO 230722 65 27
C 25303 39 15 C 25967 59 KO 230722 67 27
C 25304 39 15 C 26021 45 7 KO 231032 7 5
C 25305 45 22 C 26028 39 23 KO 231032 Q 5
C 25306 45 22 C 26029 39 24 KO 231032 23 2
C 25307 35 1 C 26058 b 13 KO 231281 65 22
C 25307 37 1 C 26062 5 9 KO 231281 67 22
C 25317 37 14 C 26063 5 1 KO 235003 11 11



102 NUMERICAL INDEX
PART PAGE REF. PART PAGE REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
KO 235003 13 11 KO 235448 27 9 KO 275144 9 1
KO 235003 15 11 KO 235476 29 25 KO 275144 23 12
KO 235004 11 7 KO 235496 29 12 KO 275182 71 4
KO 235004 13 7 KO 235582 9 15 KO 275220 7 3
KO 235004 15 7 KO 235631 7 10 KO 275220 9 3
KO  235007-S 7 17 KO 235631 9 10 KO 275231 27 5
KO  235007-S 7 40 KO 235652 25 5 KO 275341 5 6
KO 235007-S 9 17 KO 235748 17 42 KO 275341 23 10
KO  235007-S 17 10 KO 235748 19 42 KO 275341 25 11
KO  235007-S 19 10 KO 235748 21 42 KO 275690 29 15
KO  235007-S 21 10 KO 235757 17 29 KOA 235139 11 10
KO 235008 7 15 KO 235757 19 29 KOA 235567 11 15
KO 235008 7 38 KO 235757 21 29 KOA 235569 11 15
KO 235010 7 19 KO 235757 23 5 KOA 235571 11 15
KO 235010 7 42 KO 235826 7 14 KOA 235611 1 6
KO 235011 7 18 KO 235826 7 37 KOA 235616 11 15
KO 235011 7 a1 KO 235889 13 2 KOA. 235827 13 6
KO 235011 9 18 KO 235890 13 16 35864 13 15
KO 235025 17 16 KO 235891 13 16 235865 13 15
KO 235025 19 16 KO 235892 13 16 235866 13 15
KO 235025 21 16 KO 236675 17 4@' A 235867 13 15
KO 235025 23 3 KO 236676 25 9 :»KOA 236919 29 34
KO 235026 17 17 KO 236763 15 o KOA 237344 13 10
KO 235026 19 17 KO 236764 15 KOA 237344 15 10
KO 235047 7 9 KO 236765 @16 KOA 237401 15 6
KO 235047 9 9 KO 236766 % 16 KOA 237402 15 15
KO 235048 7 6 KO 237064 1 6 KOA 237403 15 15
KO 235048 9 6 KO 237064 6 KOA 237405 15 15
KO 235048 23 11 KO 7 48 KOA 237559 29 32
KO 235053 7 27 KO 19 49 KOA 237653 29 8
KO 235053 7 50 KO ‘2372 21 49 KOB 235949 13 22
KO 235053 9 28 K 23042 5 10 KOB 236364 11 22
KO 235057 23 14 K 5 4 KOD 235327 7 22
KO 235070 17 29 7520 25 4 KOD 235327 7 45
KO 235070 19 29 237658 17 5 KOD 235327 9 22
KO 235070 21 29 237658 19 5 L 32176 91 19
KO 235070 23 5 @w 237658 21 5 L 47766 5 15
KO 235084 29 1 @ KO 237658 23 15 0 2815N 33 15
KO 235085 29 ~/ KO 237670 19 4 R 16287 11 19
KO 235086 29 % KO 237670 21 4 R 16287 13 19
KO 235117 7 @ KO 237672 9 14 R 16287 15 19
KO 235117 9 8 KO 237677 25 4 R 16287 17 27
KO 235118 7 7 KO 237895 5 1 R 16287 19 27
KO 235118 9 7 KO 270158 17 2 R 16287 21 27
KO 235125 17 11 KO 270158 19 2 R 30880 97 14
KO 2351258 19 11 KO 270158 21 2 T 40189 91 21
KO 2351258 29 29 KO 270889 17 3 v 34346 7 28
KO 235168 9 19 KO 270889 19 3 Y, 34346 7 51
KO 235277 29 23 KO 270889 21 3 Y, 34346 9 26
KO 235287 11 2 KO 275066 7 26 v 34381 63 2
KO 235288 11 16 KO 275066 7 49 \Y; 34382 63 9
KO 235289 11 16 KO 275066 9 27 \Y; 34383 63 6
KO 235290 11 16 KO 275067 7 26 v 34384 63 4
KO 235353 17 20 KO 275067 7 49 Y] 34386 63 12
KO 235353 19 20 KO 275067 9 27 v 34387 63 13
KO 235353 21 20 KO 275143 7 4 Y, 34388 63 15
KO 235353 23 4 KO 275143 9 4 Y, 34391 63 ~ 17
KO 235447 27 10 KO 275144 7 1 \Y; 34392 63 3




NUMERICAL INDEX 103

PART PAGE  REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
\Y 34404 25 5 92- 6 15 12 113- 412 97 16
v 34416 29 31 92- 6 17 15 113 417 81 5
v 34418 17 12 92. 6 19 15 13- 417 85 9
Y 34418 19 12 92. 6 19 48 13- 417 87 4
v 34418 29 27 92- 6 21 15 113- 417 95 5
\Y 34419 29 29 95. 4 91 10 113- 424 35 19
\Y; 34421 29 35 111- 5 29 5 13- 424 37 19
\ 34421 71 3 11- 108 69 18 113- 424 39 4
Y 34427 17 32 111- 140 69 12 113- 424 47 3
\) 34427 19 32 111- 202 69 17 113- 424 49 43
v 34427 21 32 111- 204 5 4 113 424 51 43
\Y 34427 65 20 111- 371 87 5 113 425 83 3
\Y} 34427 67 20 11- 521 77 4 13- 427 39 3
Y 34433 65 26 11- 525 77 4 113- 441 39 3
\Y 34433 67 26 13- 1 35 22 113 476 85 13
Y 34435 65 23 13- 1 37 22 13- 2262 45 12
\Y 34435 67 23 113- 1 49 20 21 51 20
\Y 34885 63 8 13- 1 55 4 106 39 13
v 35060 71 5 113- 1 69 9 - 106 97 8
w 5063-S 1 21 113- 2 25 7 Dl 6- 16 43 17
w 5063-S 13 21 13- 2 93 1@) 126- 128 49 41
w 5063-S 15 21 113- 3 69 6 126- 128 51 41
W 5063-S 53 5 13 3 91 %0 129- 13 69 21

113- 3 @ 4 129- 17 29 7

113 5 % 13 129 27 69 15

13 12 &i@ 4 129- 37 29 20

13- 15 4 129- 101 35 24

29
69

HARDWARE CODE NUMBERS 13- @ 9 129- 101 37 24
113- 28 129- 101 69 11

13- 48 17 19 113 © 1@ 43 1 129- 102 5 6
13- 48 19 19 113 \ 3 25 7 129- 102 5 16
13- 48 21 19 11&& 03 89 1 129- 102 69 19
13- 48 25 3 @ 129- 103 17 47

107 19 33
22. 58 69 25 " 55 11 120- 103 19 47
28. 662 61 16 _ 13 35 15 129- 103 21 47
28- 680 49 34 @@ -4 113 37 15 129- 103 43 26
28- 680 51 13 118 e5 5 129. 103 71 10
41 18 19 13 122 39 " 120- 105 7 13
a1- 18 21 @ M3 206 23 13 126 105 85 10
61- 510 5 7 13 200 &3 ) 129- 105 87 6
62- 616 53 3 113 206 89 5 129- 122 61 7
71- 410 91 6 129- 122 79 19
- 412 25 9 e 200 3 - 129- 125 33 17
75- 48 91 1 113 207 o 33 129- 143 17 46
83- 55 57 20 113- 207 33 29 129- 143 21 46
92- 4 7 2 13 207 79 8 129- 148 43 8
92- 4 9 2 13 207 29 01 129. 162 69 14
92- 4 17 18 113 207 87 6 129- 165 a1 15
92- 4 19 18 13 209 17 1 129. 365 a1 16
92- 4 21 18 13 209 19 14 129- 365 41 17
92- 3 25 2 113 200 21 1 120. 409 5 5
92- 4 25 8 13, 209 = g 120 409 7 1
92- 4 29 13 1z 219 29 6 129 409 9 - 1
92. 6 13 12 113 410 e 6 120. 531 59 10



104 NUMERICAL INDEX

PART PAGE  REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
131- 165 a7 17 164- 50 29 9 193- 28 25 10
131- 176 81 11 166- 32 57 15 193- 29 69 27
131- 351 53 31 166- 86 49 43 193- 56 29 8
131- 580 1 26 166- 86 53 36 193- 57 35 26
131- 580 13 26 169- 88 91 17 193- 57 37 26
131- 580 15 26 169- 114 59 20 193- 57 69 10
131- 580 17 37 173- 38 91 6 193- 68 97 11
131- 580 19 37 173 96 21 21 193- 76 33 5
131- 580 21 37 173- 224 71 8 193 99 17 24
131- 629 69 3 177- 94 5 8 193- 99 19 24
131- 911 47 15 182- 10 69 20 193- Q9 21 17
131- 1113 43 3 182- 246 53 30 193 99 21 22
131- 1180 93 5 182 541 17 25 193- 99 69 16
131- 1180 97 6 182- 541 19 25 193 543 71 6
131- 1181 31 16 182- 541 21 35 103 97 12
131- 1181 39 21 187- 408 71 7 104 31 17
131- 1181 47 9 187- 1252 55 9 104 79 23
131- 1181 79 9 187- 1334 69 4 126 31 18
131- 1181 79 22 187- 1844 69 24 < 518 29 10
131- 1182 77 2 187- 1908 69 3 - 521 47 12
131- 1232 49 35 187- 1910 41 1@) - 521 61 9
131- 1232 51 35 187- 1910 41 %;0 195- 521 79 17
131- 1308 45 5 192- 13 69 195- 521 89 12
131- 1318 35 6 192- 18 @ 6 195 521 97 5
131- 1318 37 6 192 19 % 23 195- 524 39 18
131- 1331 97 20 192- 19 23 195- 525 87 9
132- 5 91 3 192- 19 @ 19 195- 533 31 23
132 26 61 10 192- 51 19 195- 533 45 17
132- 26 79 13 192 55 7 195- 533 77 3
132- 46 35 10 192- & 69 13 195- 533 77 3
132- 46 37 10 192 \ 91 11 195- 533 79 14
132- 91 31 9 19 0 5 5 195- 533 87 5
132- 91 81 6 20 25 6 195. 533 o1 4
132- 306 85 12 20 35 16 195- 541 11 25
132- 310 31 10 1§p- 20 37 16 195- 541 13 25
132- 310 45 18 @? 2- 20 43 10 195- 541 15 25
132- 310 79 :9 192- 20 89 13 195- 541 17 36
132 310 81 192 21 29 7 195 541 19 36
132- 311 41 % 192- 21 33 23 195- 541 21 36
132 311 41 @ 192- 21 43 14 195- 541 81 7
132- 318 97 19 192- 21 53 4 195- 541 85 3
132- 321 45 21 192 21 63 20 195- 541 97 18
132- 361 79 5 192- 21 71 9 195. 545 85 11
138 59 81 19 192- 21 87 8 195- 2021 39 10
138 96 31 6 192- 21 89 7 195- 2021 43 9
138- 98 35 13 192- 21 97 1 195- 2029 43 24
138- 98 37 13 192- 23 35 18 195- 2069 31 21
138- 98 49 42 192- 23 37 18 195- 2069 43 15
138 98 51 4?2 192- 23 39 5 195- 2131 97 3
138- 99 41 4 1992- 23 41 14 205- 27 17 30
138- 308 81 5 192- 23 47 2 205- 27 19 30
138- 2054 47 10 199. 23 49 44 205- 27 21 30
138- 2072 61 11 192 23 51 a4 211- 7 59 16
138- 2073 45 3 192- 23 71 12 211- 7 91 9
141- 4 45 20 192- 23 85 7 211- 9 59 5
151- 210 29 5 192- 23 g7 7 211- 9 B9 - 6
164- 40 33 4 193- 5 71 9 211- 1 91 23
164- 42 47 5 193- 6 5 9 211- 103 91 15




105

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
211- 306 57 13 321- 18 75 2
213- 4 45 19 321- 1788 75 5
214- 6 93 13 321- 1834 63

214- 9 53 13 321- 2677 73 1
214- 103 25 4 321- 35685 73 4
214- 272 5 11 321- 3585 75 4
217- 292 25 21 321- 3710 a7 22
218 445 93 7 321- 4147 73 14
218- 457 89 2 321- 4150 73 15
218- 485 a3 6 321- 4151 73 16
218- 494 89 3 321- 4152 73 17
218- 927 89 4 321- 4155 73 12
218 5006 53 22 321- 4156 73 13
218- 5006 a5 8 321- 4162 73 8
218- 5006 95 10 321- 4163 73 9
218 5006 95 12 321- 4164 73 10
218- 5007 53 9 321- 4165 73 11
218- 5007 53 27 321- 4693 73 5
218- 5007 53 33 321- 4693 75 5 <®
218 5007 95 6 321- 4697 73 Q
218- 5007 95 14 321- 4697 75 6 )
218- 5056 79 27 321- 4699 93 \ <&
218- 5062 53 32 321- 4728 73

218 5062 95 5 321- 4728 @ 2
218- 5065 53 8 321- 4734 % 4
218- 5066 95 7 321- 4734 & 4
218- 5107 53 26 321- 476 @ 3
218- 5117 95 9 321- 47 75 3
218- 5232 89 10 321- 73 3
218- 5251 95 13 321- N 75 3
218- 5291 83 5 3 KB 0 75 14
218 5404 95 11 97 75 1
218 5479 83 13 5100 75 12
219- 17 41 20 5101 75 13
219- 403 45 4 c> - 5103 75 8
219- 404 41 <:9321- 5104 75 9
219- 404 41 321- 51056 75 10
219- 414 43 321- 5106 75 1
219 404 47 321- 6324 73 7
219- 404 79 2 321- 6324 75 7
219- 405 81 2 321- 6379 97 21
221- 4 49 7 353- 406 35 7
221- 4 51 10 353- 406 37 7
221- 4 97 3 353- 442 31 13
221- 841 59 10 3563- 462 31 4
221- 841 59 21

221- 849 b7 10

221- 1013 51 10

221- 1013 97 3

221- 1139 83 1

221- 1375 83 2

221- 1412 17 45

221- 1412 19 45

221- 1412 21 45

221- 1842 91 19

223- 20 65 28 -
223- 20 67 28

321- 18 73 2







